DETRO!T DIESEL §3 MPC ENGINES
4.8000A  VENTILATING SYSTEM

..................... TYPES . ... ......oiiiin..
PART 2 2 2 2 2
.FIG ... .NUMBER ............ NAME AND DESCRIPTION ......... e6l21712}712|7|2|8|2:98]2
416|0}7 7j9i8|7]9|56]9
9 3 -] 8 0
4.8040 - CLIP. BREATHER TUuBE
{CONT D}
120214 LOCKWASHER, 5/168" (12.9200) ............ 1
103320 LOCKWASHER, 5/16" {12.82000 ............ 111 2
103321 LOCKWASHER, 3/8” (12.9200).............. AR AR| AR AR AR
120376 NUT, 5/16°-18 (12,8120} .................. 1] 2
1028356 NUT, 3/87-18 (12.9120) ... ................ 1 1
117049 NUT, 3/8"-24 (129120} . .................. 111
123221 NUT, 3/8"-16 (12.8120) ................... 1
# FiG, 10G OF 1.0000.
4.8042 - SUPPORT, BREATHER TUBE CLIP
5129685 BRACKET, CLIP(4.818B3) ................... 1
5108270 <+ BRACKET .......... .. itininrinnnnnnnnnn 1
5176606 BRACKET (4.1540) . ..........coovvinnnnas 1
81798861 BRACKET, CLIP SUPPORT (7.3245) ........... 1
51297556 SUPPORT, CLIP(UPPER) ................... 111
5129758 SUPPORT, CLIP (LOWER) ................... 1
5129757 SUPPCRT, CLIP(LOWER) . .................. 1
180120 BOLY, 3/8"-16X3/4° (12.9001) ............. 1
103321 LOCKWASHER, 3/8" {12.9200}.............. 1
+ OBSOLETE.
4.80680 - FILTER UNIT, BREATHER OIL SEPARATOR
1A.B 51683918 ELEMENT, 23453 ... ... ................. 1111
3C 5119481 ELEMENT, 8V53 ... . ... ...... . ... 1
4.8175 - HOSE, BREATHER EXTENSION PIPE
8C S$118149 *HOSE, 1°ID. X 2" L ............cvuvnnnn. 1 t]1]1 1
5169721 =* HOSE 7/8°1.0.X 24" L. (4.8010) ........... 1
5129751 HOSE, 1" L.D. (FORMED ELBOW) ............. 111 1
5118149 * HOSE 1" ID. X7 1/2" L (5.3432) ........... 1
8C 5169721 =* HOSE. 7/8" 1.D. X 2 1/2° L (4.8010) ......... 1
#* 5118149 * HOSE 1°LD. X3 1/2° L {51270} ........... 1
ac 272857 CLAMP, 1° HOSE, SPR. TYPE (12.9660) . ... ... 2 414122} 2
111609 CLAMP, 1 3/16" HOSE (12.9660) ............ 1 2
111612 CLAMP, 1 3/8° HOSE (12.9660) ............. 2|2
# FIG. 10G OF 1.0000.
* STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
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53 MPC ENGINES DETROI!IT DIESEL
4.8000A VENTILATING SYSTEM

..................... TYPES .. e
PART 3 3 3 3 3 3
.FIG ... NUMBER ............ NAME AND DESCRIPTION ......... o|[3]|o|3]1|3{2|3|4|3|8]|3
20|41 |4|1]0]|4]|4(5]3]|85
3 3 9 2 1 8
4.8001 . PIPE. BREATHER
A PIPE ASSY. INCLUDES PLUG IN 4.8001
AND FILTER IN 4.8060.
8A 5130287 * PIPE ASSY., 2,3,4-63 (5130289) .. .. ......... 1
5128830 +PIPE 353 ... ....ooviiinniiinininnnn.. 1
5130289 PIPEASSY.. 4-53 .............oovvinnnnn.. 1
8AB 5150829 PLUG{7/8" CUP) ... e, 111
8AB 179828 BOLT, 5/16°-18X2 1/2° (12.9001) ... ........ 212
186819 BOLT, 3/8°-16X1 1/8" (12.9001) ... ......... 1
186827 BOLT, 3/87-24X17 (32,9001} ............... 1
5152148  WASHER, 3/8" COPPER {2.4050) ............ 2
8AB 103320 LOCKWASHER. 5/16° (12.9200) ............ 2
103321 LOCKWASHER, 3/8° (12.9200).............. 2
1028386 NUT, 3/8°-16 (12.9120) . .................. 1
* NOT SERVICED, USE PART NO. iN
PARENTHESES PLUS (1) 5150829
PLUG AND (1) 5163918 FILTER.
+ OBSOLETE.
4.8010 - EXTENSION, BREATHER PIPE
5127858  PIPE, 3,4-53 (1°0.D.X31.68° DEV. L) ......... 1]
# 5130141 PIPE, 6V53 (1* 0.0.X42.10" DEV. L)
(4.8001) ...ttt 1
5172756 PIPE, 4.53 (10.D.X49.76" DEV. L}
[4.B00T) . ... 1
5162882  PIPE, 4.53 (1° 0.D.X49.76" DEV.L)
(8.8001) ..ottt 1
5130442  PIPE, 3-53 (170.D.X41" DEV. L) (4.8001) ...... 1
5130443 PIPE, 3-63 (17 0.D. X 41" DEV. L)
(.BO0T) ..t 1
# 5129488  FIPE, 6V53 (1"0.D.X22.50° DEV. L} .......... 1
# 5131843  PIPE 6V53 (1"0.D.X26.46" DEV. L) .......... 1
5132581 % PIPE, 3-53 (1"0.0.X22.38" DEV. L) ... .. S 1
: # FIG. 10G OF 1.0000.
% OBSOLETE.
4.8020 - GASKET, BREATHER TUBE
8AB 5116391 GASKET, 2.3,4-53{1.5060) ................. !
5156319  GASKET, 3-83(5.5610) .................... 1
4.802%5 . BAFFLE, BREATHER
5132344 *BAFFLE, 353 ... .. ... ..., 1
5132345 * COVER, 383 .. ... .......o0vireuannnon.. 1
132431 * SUPPORT, 363 ...........oovvnuennnn . 1
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DETROIT DIESEL _ 5 3 MPC ENGINES
4.8000A VENTILATING SYSTEM

..................... TYPES ... ...
PART 3 3 3 3 3
.FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 013031131213 (4]3(5(23
2j0{411]|4{1|0}|4]|4|6]|]3(8
3 3 8 2 5
4.8025 - BAFFLE, BREATHER
{CONT'D}
108284 BOLT, 3/87-24X56/87 (12.9001) ...... ....... 1
6162148 WASHER, 3/8" COPPER (2.4050) ............ 1
103321 LOCKWASHER, 3/8" (12.9200).............. 1
* OBSOLETE.
4.8040 - CLIP, BREATHER TUBE
# 5157702 CLIP, 1"TUBE ....... ... ... ... iiur.n.. 2 181 1
5183247 CUP, 1" TUBE(8.3801) .................... t11]1191
5181874 CLIP, 1 /18" TUBE (7.3248) ............... 111 ] 171
5127859 CLIP,1"TUBE ............ ..o, 111
5169476 CLIP, 1" TUBE .....................c.v.... 1
5198119 SPACER, 13/32" I.D. X 7/8" (5.4025) ........ ]
5169347 SPACER, 3/4" X 1/2°(2.1581) .............. 1
51740856 SPACER, 15/32" 1.D. X 3/8° (2.7960) ........ 1
179818 BOLT, 5/18"-18X3/4" (12.9001) ............ 1
186624 BOLT, 5/168°-18X1 1/47 {(12.9001)........... 1
179838 B0LT, 3/87.16X5/8° {12.9001) ............. 1
180120 BOLT, 3/8°-16X3/4” (12.8001) ..... ........ 1111111 1
179838 BOLT, 3/8°-16X7/8" (12.9001) ............. 1
179844 BOLT, 3/8"-16X1 5/8" (12.9001) ............ 1
427684 BOLT, 7/16"-14X1 3/8° (12.8001) .. . ........ 1
103342 WASHER, 7/16° (12.9190) ................. 1
103320 LOCKWASHER, 5/16" (12.9200) ............ 1 1
103321 LOCKWASHER, 3/8° {12.8200).............. AR|AR|AR| AR| AR AR| AR
103322 LOCKWASHER, 7/16" {(12.9200) ............ 1
120378 NUT, 8/16°-18 (12.9120) . ................. 1
102835 NUT, 3/8"-18 (12.9120) ................... LI I O I I
# FiG. 10G. OF 1.0000.
4.8042 - SUPPORT, BREATHER TUBE CLIP
5173189 BRACKET (9.1691) ... .................... 1111111
5173022 BRACKET(§.8379) ... ..................... 1
5114541 BRACKET. CLIP(7.1885) ................... 1
5184060 SUPPORT, CLIP(4.6040) . .................. 1
5196119 SPACER, 13/32° 1.D. X 7/8° (5.4025) ........ 1111 ¢]1
186812 80LT, 3/87-16X1 3/87 (12.9001) . ........... 1
186285 BOLT, 3/87-16X4" (12,8001) ........._ ..... 1
188314 BOLT, 3/8°-24X4 1/4” (12.9001) ............ 11111
103321 LOCKWASHER, 3/8" {12.9200}.............. 1
4.8060 - FILTER UNIT, BREATHER OIL SEPARATOR
3A.8 5163918 ELEMENT ... ... ... . . 1
8AB 5104007 ELEMENT ...... .. ... ... ... .. ..o ... ... .. 1
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5 3 MPC ENGINES DETROIT DIESEL
4.8000A  VENTILATING SYSTEM '

..................... TYPES ... ... o
PART 3 3 3 3 3
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 013|031 1]1312)]3]4]3]85]3
2104|114} 110] 4 &5|3|6
3 3 9 2 1 5
4.8176 - HOSE, BREATHER EXTENSION
5129761 HOSE, 1" ILD.{FORMED) . ................... 1
5130140 HOSE, 17 LD. (FORMED ELBOW) ... .......... tj1]111)11jp1j1
5118149 * HOSE, 1" (D. X5 L. (4.1642) .............. 1
5118149 * HOSE{1"1D. X2 1/2" L. {4.1642) ........... 1
BC 2728567 CLAMP, 1“ HOSE, SPRING TYPE
{(12.8660) .......... .. .civvivinnnan. 21222 2 2
111612 CLAMP, 1 3/8" HOSE (12.9660) ............. 2 212
5186840 CLAMP, 1 1/2" HOSE (12.9660) . ............ 2
* STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
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DETROIT DIESEL § 3 MPC ENGINES
4.8000A VENTILATING SYSTEM

H#4

..................... TYPES ...
PART 3 3 3 4 4 4
. FIG...NUMBER ............ NAME AND DESCRIPTION ......... 5l3|7]3]|s oflal2 3
717 7 ojel1]/o0]3|7]a
1 9 1
4.8001 - PIPE. BREATHER
A PIPE ASSY. (PLAIN} INCLUDES PLUG IN
4.8001 AND FILTER IN 4.8060.
A PIPE ASSY. (WITH OIL FILLER)
INCLUDES FILLER CAP CHAIN IN 4.5030.
137034  PIPE, 353 ..........000ivneriiininann.. 1
6180829  PLUG, 7/8° CUP ... ......ooonniis 1
179839 BOLT, 3/8"-16X1" {12.9001) ............... 2
103321 LOCKWASHER, 3/8" (12.9200) ... ........... 2
4.8010 - EXTENSION, BREATHER PIPE
5131319  PIPE, 2.53 (1"0.0X23° DEV. L) ............. 1
5133625  PIPE, 4-53 (170.0.X29.50" DEV. L) . .......... 1
5133941  PIPE.BVE3 (1 1/2°0.D.X29.26" DEV. L) ....... 1] 1
5134469 -+ PIPE.8VS53 (1°0.D.X32.62" DEV. L) .......... 1 1
£134470  PIPEBV53 (1"0.D.X22.56" DEV. L) .......... 1 1
5134627  PIPE, BVS3 ... ........... ..ol 1
5136168  PIPE. 3-53 ...............o0cooininiii, 1
5136634  PIPEBVB3 (17 O.D.X10" DEV. L)............. 1
B138316  PIPE. 3-53 ................0c0iivoiiiis 1
8137109  PIPE, 353 ..........c0ooiii 1
# FIG. 10G OF 1.0000.
+ OBSOLETE.
4.8020 - GASKET, BREATHER TUBE
5166319  GASKET,3-63(55610) .................... 1
4.8040 - CLIP, BREATHER TUBE
157702  CLIP (1" TUBE) .. ... ......\oouranennn... 1|1 2 1 1| 2 1
5158779  CLIP {1 1/2° TUBE) (5.5376) ................ 1] 1
5165664  CLIP (1* TUBE) (4.1570) ................... 1 1
120228 BOLT, 6/16”-18X5/8" {12.9001) ............ 1 1
186618 BOLT, 5/16°-18X5/8" (12.9001) ............ 2
179816 BOLT, 5/16™18X3/4" (12.8001) ... ... SO 1] , 1
180120 BOLT, 3/8"-16X3/4* (12.9001) ............. 1
181381 BOLT, 3/8"-24X7/8" {12.9001} ............. 1
186310 BOLT, 3/87-24X3 1/27 (12.9001) . .. .. . ... .. 1 1
170489  BOLT, 3/8"-24X3 9/16" LOCK (12.9001) ... ... 1 1
120393 WASHER, 5/16° (12.9190) _................ 1 1 2
103341 WASHER, 3/8” (12.9190) .. .. .............. 1
103320 LOCKWASHER, 5/187 (12.9200) ... ......... 111 1 1 2
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53 MPC ENGINES DETROIT DIESEL
4.8000A VENTILATING SYSTEM '

..................... TYPES . v
PART 3 3 3 4 4
PG ... NUMBER ............ NAME AND DESCRIPTION ......... 513/]7]3|8 0j]4i2]|4]|3]| 4
7171717 0|81 3{7}] 4
1 9 e 1 3 o
4.8040 - CLIP, S8REATHER TUBE
{CONT'D)
103321 LOCKWASHER, 3/8” {12.8200).............. AR AR
120376 NUT, 5/16°-18 (12.9120) ... ... ........... 11111 1 1 2
102836 NUT, 3/8°-16 (12.9120) ................... 1
117049 NUT, 3/87-24 (129120} ................... 1
4.8042 - SUPPORT, BREATHER TUBE CLIP
5173022 BRACKET(6.8379)............. ... ...t 1 1 2
5155484 BRACKET(7.1582) ........................ 1 !
51345634 BRACKET (7.8203) ........................ 1
5177331 SUPPORT (4.8042) . ...............c0on.... 1
108973 BOLT, 5/187-18X1/2" (12.9001) ............ 1
120228 BOLT, 5/16°-18X6/8° {12.9001) ............ 1
179839 BOLT, 3/8"-16X1" (129001} ............... 1
120393 WASHER, 11/32*X11/16°CAD.
(128190} ... ... ... ... i, 1
103341 WASHER, 3/8" (12.9180) .................. 1
103320 LOCKWASHER, 5/16" {12.9200) ............ 1 1
120378 NUT, §/18°-18 (12.9120) .. .. ............. 1
4.8050 - BODY, BREATHER
5134318 +BODY ........ ... ... ... 1] 1 1
5138044 BODY ... e 1
18 5121067 80DY ASSY. (INCLUDES INTEGRAL
BREATHER TUBE) ...................... 1
1868847 BOLT, 1/47-20X17 (12,9001 ... ............ 3|3 3
179802 BOLT, 1/4°.20X1 5/8” (129001} ... ......... 4| 4 4
179828 BOLT. §/168°-18X2 1/2° {12.9001) ... ........ 2 2
120392 WASHER, 9/32° (12913Q) . ................ 7
120393 WASHER, 5/16" (12.9180) ................. 717
+ OBSOLETE

4.8060 - FILTER UNIT, BREATHER OIL SEPARATOR
5132814 ELEMENT 8v53
5137183 ELEMENT 8VS3 .......................... 1
5104007 ELEMENT 3.4-53

4.8070 - GASKET. BREATHER BODY

5132774 GASKET, BVE3

FEB.. 1980 PAGE 13 OF 4.8000A
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DETAROIT DI1ESEL s 3 MPC ENGINES
4.8000A  VENTILATING SYSTEM

..................... TYPES ... .. e
PART 3 3 3 4 4 4
..FIG .. .NUMBER ............ NAME AND DESCRIPTION ......... 6§{3({7)/3]|8 0l4121413}4
7171717 oj|e|1 3 4
1 9 1 3 o
4.8176 - HOSE, BREATHER EXTENSION PIPE
5118149 * HOSE 1°1D. X 2" L. (4.1642) .. ............ 1 1
5130140 HOSE, 17 1.D. (FORMED ELBOW)} ............. i 2 2 2 2
5163930 * HOSE, 1 1/2"1.D. X 2 3/4" L. (5.3290) ....... 1] 1
5130140 HOSE, 1" .D. (FORMED ELBOW) ............. 1
5118149 *HOSE 1"1.D. X5 L (4.1642) .............. 1
272857 CLAMP, 1° HOSE, SPRING TYPE
(12.9680) ......... .........cvvunennn, 212 4] 2 2]12]214
5186840 CLAMP, 1 1/2" HOSE (12.9660) ............. -]
2337379 CLAMP, 1 1/2" HOSE (12.9660) ............. 2] 2 2
* STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
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5 3 MPC ENGINES DETROIT DIESEL
4.8000A VENTILATING SYSTEM

...................... TYPES . ............ .. ... ...
PART 4 4 4 5 B
PG .. NUMBER............. NAME AND DESCRIPTION .......... 4|1|4|5|14|6]4)|9|514|5|8
114|]6)1613|711|3{1]|7]|658
6 2 3 3 7
4.8001 - PIPE ASSY., BREATHER
A PiPE ASSY. (PLAIN) INCLUDES PLUG IN
4.8001 AND FILTER IN 4.8060.
A PIPE ASSY. (WITH OIL FILLER) INCLUDES
FILLER CAP CHAIN IN 4.5030.
5138964 + PIPE, 453 . ... ... .. ... i 1
5139042 +PIPE 453 ... ... ... ... ...l 1
5145442 L+ PIPE,BVE3 ... ... ... 1
51486443 4+ PIPEBVB3 ... ... ... ... i, 1
5145046 PIPE,BVE3 ........ ... .. ... .. i, 1
5150829 PLUG, 7/8"CUP . ... ... ... ... ... ...... 1
186625 BOLT, 5/167-18X7/8" (12.8001) ............ 4
120393 WASHER, 5/16" (12.9190) ................. 2
103320 LOCKWASHER, 5/167 {(12.9200) ............. 4
+ OBSOLETE
4.8010 - EXTENSION. BREATHER TUBE
5133941 PIPE, BV63 {1 1/2"0.D.X29.26" DEV. L} ...... 1 1
5134470 PIPE, BY63 (1"0.D.X2266" DEV.L) .......... 1
5136634 PIPE, 8V53 (1" O.D.X10" DEV.L) ............ 1
5138379 PIPE,BVE3 ...... ... . . . i 1
5109983 PIPE, 3,4-B3 ............ ... ... il 1
5144205 PIPE,BVB3 ...... ... ... ... ... .. ... 1
5145353 PIPE, 8V63 (1"0.D.X26 11/32" L) ........... 1
51162862 PIPE, BV63 (1.2069) ....................... 4
5144906 PIPE, 3-B3 ... ... ... e 1
4.8020 - GASKET BREATHER TUBE
6145447 SEALRING (4.8174) ....................... 4
4.8040 - CLIP, BREATHER TUBE
5167702 CLIP{1"TUBE) .............. ... .. ........ 1 111
5144149 CLIP{1"TUBE) .................cociinn.,. 2
5158779 CLIP {1 1/2" TUBE}(6.6376) ................ 1 1
5155664 CLIP (1" TUBE) (4.1570) .................... 2
5177001 CLiP (7/8%)(8.3801) ....................... 1
5187661 CLIP{11/4"}(4.8183) ..................... 111
120228 BOLT, 5/16"-18X5/8" (12.9001} ............ i
179816 BOLT, 5/16"-18X3/47 (12.9001) ............ 1 1
SEPT., 1984 PAGE 15 OF 4.8000A
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DETROI!IT DIESEL 53 MPC ENGINES
4.8000A  VENTILATING SYSTEM

..................... TYRES . ... ... ...
PART 4 4 4 5
..FIG .. NUMBER ... .......... NAME AND DESCRIPTION ......... 4|4 514i{6|4|l9165{a|5|8
11416|6|3|7({1]3|1}7
8 2 3 3 7
4.8040 - CLIP, BREATHER TUBE
(CONT'D)
18686286 BOLT, §/16"-18X7/87 (129001 ............ 1
181333 BOLT, 6/16°-24 X 5/8" (12,9001} ........... 1
179833 BOLT, 3/8"-18X1/2° (129001} ............. 1
180120 BOLT, 3/8"-16X3/4” (12.9001) ............. 1
181380 BOLT, 3/8°-24X3/4° (129001} ............. 111
5170489 BOLT, 3/8"-24X3 9/16" LOCK (12.9001}...... 1
179887 BOLT, 7/16°-14X7/8” (12.9001) ............ 1
179858 BOLT, 7/16°-14X1~ (12.8001) .............. 1
120393 WASHER, §/168" (12.9190) .. ............... 2
103341 WASHER, 3/8° (12.9190) .................. 1(1 1
103342 WASHER, 7/16" (12.9190) ................. 1
103320 LOCKWASHER, §/167{12.9200) ............ 1 1 211
103321 LOCKWASHER, 3/8" (12.9200}.............. 1 [ARjARY 1 t
103322 LOCKWASHER, 7/16° (12.9200) ............ 1 1
120376 NUT, 5/18"-18{12.9120} _................. 1 111
114493 NUT, 8/16°-24 (2.7170) ................... 1
102636 NUT, 3/8°-18 (12.9120) ................... 1
1170489 NUT, 3/87-24 (129120} ................... 111
4.8042 - SUPPORT, BREATHER TUBE CLIP
5156464 BRACKET (7.1882) . ....................... 1 1
5134534 BRACKET {(7.8203).................ovua. 1
6159398 BRACKET ........ ... ... iiiiiinnenan.. 1
5146437 BRACKET .........coiiiiiinr i, 1
5145508 BRACKET ........ ... ... ciiiiiinn, 1
5177331 SUPPORT {(4.8042) ..............0c.unn. 1
5179861 SUPPORT (7.3245) ....................... 111
120228 BOLT, 5/16"-18X6/8” (12.8001) ............ 1
1884825 BOLY, 5/16"-18X7/8" {12.9001) ............ 1
179837 BOLT, 3/8°-16X3/47 (12.900Y) ............. 1
103320 LOCKWASHER, /16" (12,9200} ..........., 1 1
103321 LOCKWASHER, 3/8° {12.9200}.............. AR AR
120378 NUT, 5/16°-18 (129120} . ................. 1
4.8045 - BREATHER ASSY.
FOR COMPONENTS OF BREATHER ASSY,
SEE ASSY. BREAKDOWN, PAGE A1,
5110384 BREATHER ASSY.. 453 ... ... .. ... ........ 111
148148 SPRING, RETAINER 1/4” (12.9640)........... 111
188824 BOLT. 5/16°-18X1 1/4° (12.9001)........... 141
4.8050 - BODY, BREATHER
5134318 +BODY.BVB3 ... ... . ... ... 1 1
5114263 BODY, 483 ............................. 1 111
5121067 BODY ASSY., 3.53 {INCLUDES INTEGRAL
BREATHERTUBE) ...................... 1
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DETRO!T DIESEL 5 3 MPC ENGINES
4.8000A VENTILATING SYSTEM

...................... TYPES ... .. L
PART 4 4 4 4 5 ]
LFIG ... NUMBER............. NAME AND DESCRIPTION .......... 41415 6l]4/9]|]6]416]8
14 6|13(7|1]|3|1]17]|5
6 3 3 7
4 8050 - BODY, BREATHER OR SEPARATOR
{CONT'D)
186647 BOLT, 1/4"-20X17 (128001} .. .. ............ 3 . 3
179802 BOLT, 1/4"-20X1 5/8" (12.9001) ............ 4 4
179828 BOLT, 5/16"-18X2 1/2" (129001} ........... 2
186619 BOLT, 3/8"-16X1 1/8" {12.8001} ... .. ....... 41 4
120392 WASHER, 1/4" (129190} .................. 7 7
103321 LOCKWASHER, 3/8” {12.9200} .............. 4|4
+ OBSOLETE
4.8055 - SHELL, BREATHER
10 2443795 COVER, 8V53 ... ... ... ... .. ... .. ... ... 1
8D 5104265 CLAMP,BVE3 .. .. . ... ... .. . .. il 1
4.8067 - GASKET, BREATHER SHELL COVER
5179282 GASKET, 8v53 (BETWEEN BREATHER
ASSY.ANDBODY) ...................... 111
4.8060 - FILTER UNIT, BREATHER
5137183 FILTER, 8VbB3 .. ... ... ... ... ... .. ... ...... 1 1
$104007 FILTER, 3,4-53 ... ... ... ... . . ... .. ... 1
5119481 FILTER, BVE3 ........... .. .. ... ... ..... 1
8D 5101760 ELEMENT, 8V63 ... .. ...................... 1
8D 5132042 SCREEN,BV53 ... ... .. ... ... ........... 2
8D 51319561 RETAINER, 8V53 .......................... 2
4.8070 - GASKET, BREATHER BODY OR
SEPARATOR
5132774 GASKET, BVB3 ...... ... ... ... ... .. ... ..., 1 1 1
5183199 GASKET, 453 . ... ... .. .. ... ...l i1
8D 5144038 GASKET. 8vb3 ............ ... ... ......... 1
4.8175 - HOSE, BREATHER EXTENSION
5130140 HOSE {1°1.D.) (FORMED ELBOW)} ............. 11 1}2
5163930 * HOSE(11/271.D.X 2 3/4"L)(5.3290) ....... 1 1
5141191 HOSE{1iD.X5 L}(5.3432) ................. 1
SEPT., 1984 PAGE 17 OF 4.8000A
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DETROIT DIESEL 5 3 MPC ENGINES
4.8000A VENTILATING SYSTEM

..................... TYPES .. oo
PART 4 4 4 4 5 6
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 4lalslals 9|s5/ajs]s
1j]aje|6|3j7|1]3l1]72]8
6 2 3 7
4.8175 - HOSE, BREATHER EXTENSION (CONT'D)
5129064 * HOSE(7/81D)(4.B001) . .................. 1
5120022 * HOSE (1 174" I.D. X 1 3/4" L) (4.8010) .. .. ... 1]
6169721 * HOSE(7/8" X 20" L)(4.8010) .............. 1
5169721 * HOSE(7/8" X 17" L}(4.8010) .............. 2
5189721 * HOSE(7/8* X 15*)(4.8010) ................ 1
5142694 HOSE(16°X3 1/2") . ... .. 2
5130627 HOSE (1 1/8"X4 5/16"}(3.5505) ............ 1
272857 CLAMP, 1* HOSE, SPRING TYPE
(12.8660) ............0ovinrennnnnn. 2
111809 CLAMP, 1 3/16" HOSE {(12.9660)............ 2
2337379 CLAMP, 1 1/2" HOSE [12.9660) .. ........... 2 2
5186840 CLAMP, 1 1/2° (129680} .................. 2|1 614
272859 CLAMP, 1 5/8" (12.9600) .................. 2|2
* STD. LENGTH, HOSE CUT TO LENGTH
SHOWN.
4.8183 - BRACKET, BREATHER EXTENSION PIPE
5145197 PIPE, BVB3 . .. ... 1
5143815 SUPPORT, BV53 ..., 2
179839 BOLT, 3/8"-16X1° (129001} ............... 2
103321 LOCKWASHER, 3/8 {12.9200).............. 2
4.8190 - TUBE. BREATHER TUBE TQ DRAIN TANK
5145441 PIPE, CILDRAIN 8V53 .. ... ................ 2
5145440 PIPE, 9O DEG. BV53 .................c.... 2
5142549 PLUG, 3/4°-14 NPTF {12.9550}.............. 3
48195 - COVER, BREATHER HOLE-IN BLOCK
5144203 COVER, 8V53 (TO GOVERNOR) .............. 1
5175683 ELBOW (B.1235) ...........00comennn. 1
179796 BOLT, 1/47-20X7/8” {12.9001} ............. 7|7
120392 WASHER, 1/4* (12.9190) . ................. 717
JAN., 1983 PAGE 18 OF 4.B000A
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5 3 MPC ENGINES DETROIT DIESEL
4.8000A VENTILATING SYSTEM

...................... TYPES ... . s
PART 6 7 7 B8
CFG L. NUMBER .. NAME AND DESCRIPTION .......... 71712 7 9|8|1/814
6|1 5l]2|9]8|0|1]|3]|1
6 5 0 9
4.8001 - PIPE ASSY., BREATHER
BA 5140282 PIPE ASSY., 3453 ............ ... .. ... .. 1
BA.B 180078 BOLT, 5/16"-18X7/8" {12.89001} ............ 2
BA.B 103320 LOCKWASHER, 6716" (12.8200} ............. 2
4.8010 - EXTENSION, BREATHER TUBE
8cC 5106041 TUBE, 1" DIA. X 29207 L. .................. 1
5129063 PIPE, DEV. L. 14.20" (4.8001) ... ............. 1
4.8020 - GASKET BREATHER TUBE
BA,B 5163299 GASKET, 3,4-53 .. ... .. .. .. . .. 1
4.8040 - CLIP, BREATHER TUBE
8C 5157702 CLIP, 1" TUBE ......... ... ¢t iiiiieeinnanns 1
5177001 CLIP, 7/8" TUBE(8.3801) .................. 1
179837 BOLT, 3/8*-16X3/4" (12.9001) .............. 1
186288 BOLT, 3/8"-16X4 1/2* {12.8001) ............ 1
5123429 SPACER{2.3530) ......................... 1
103341 WASHER, 3/8" (12.8190) .................. 1
103321 LOCKWASHER, 3/8” {12.8200) .............. 1
1026356 NUT, 3/8"-16 (12.8120} ..... ... .. ......... 1
4.8042 - SUPPORT, BREATHER TUBE CLIP
5125920 BRACKET ....... ... i, 1
5105098 BRACKET ... ... s 1
179796 BOLT, 1/4"-20X3/4" (12.8001) . ............. 1
179837 BOLT, 3/8"-16X3/4" (12.9001) .............. 1
179838 BOLT, 3/8"-16X7/8" (129001} .............. 1
103341 WASHER, 3/8" (129190} .................. 1
103319 LOCKWASHER, /4" (12.9200) .............. 1
103321 LOCKWASHER, 3/8" (12.8200) .............. 1
120375 NUT, 1/4"-20 (1289120} .................... 1
4.8050 - BODY, BREATHER OR SEPARATOR
5163908 SEPARATOR ASSY.. 3463 ................. 1
3222766 BUSHING (2.8925) ........................ 1
179868 BOLT, 7/16"-14X1" (12.9001) .............. 1
179882 BOLT, 1/2"-13X1 1/8" (12.8001) ............ 4
4.80556 - SHELL, BREATHER
5103648 SHELLASSY. ... ... ... . .. ... 1 2
D 5103059 COVERASSY. .......... .. .. ... ...0vuun 2 1 2
D 2443796 COVERASSY., 4" DIA. ... ... ... .. .......... 2
‘D 5104265 CLAMP ASSY, 4" DIA. . .................... 2 1 2 2
5103647 RETAINER ........ ... ... . ... ... .. .. ..... 1 2

SEPT., 1984 PAGE 19 OF 4.8000A
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. .FI

8D
8D
8D

8D
8D

8C
8c

DETROIT

PART

G ... NUMBER. ..

4.8055

5103642

4.8057

5103646
5131962

4.8060

5190344
5132042
5101760
5131951
5103636

4.8070

5163910
5144038

48175

5120022
5120022
5134824
5129064

4.8180

272859
9139801
5186840
5181415
5101020
179837
103341
103321

DIESEL
4.8000A VENTILATING SYSTEM

- SHELL, BREATHER
(CONT'D)

SCREW, #10-24X.375" .. ... ... ... ........

- GASKET, BREATHER SHELL COVER
SEAL ... ...

- FILTER UNIT, BREATHER

+ FILTERUNIT, 34-53 ... ... ... ............
SCREEN,BV-83 ... . ... ... ................
ELEMENT, 6V53 ....... ... ... .. .........
RETAINER, 6V-53 ... ...................
RETAINER, BREATHER ELEMENT .. _......., ...
+ NOT SERVICED, USE 5163918 AND

5163919,

- GASKET, BREATHER BODY OR
SEPARATOR

GASKET, 3,463 ... ... ...................
GASKET, 6Vv-53 ......... .. .. .. ... ..... ...

- HOSE. BREATHER EXTENSION

* HOSE, 1 1/4" X 3.26" L. (4.8010) ............
* HOSE, 1 1/4" X 2.26" L. (4.8010} ............
HOSE, 1"X36” L. {1.115%5) ..................
HOSE, 7/8"X2" L. (4.8001) .................
* STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.

- CLAMP, BREATHER EXTENSION PIPE
HOSE

CLAMP, 1 1/4” HOSE (12.9660) .............
CLAMP, 5/8" HOSE (12.9660) ............. ..
CLAMP, 1 1/2" HOSE (12.9660} .............
CLIP, 1 1/8"(8.5390) ......................
STRAP, NYLON (2.5255) ....................
BOLT, 3/8-16X3/4" (12.9001) ... ... ...... ..
WASHER, 3/8" (12.9190} ....... ... ... ..
LOCKWASHER, 3/8° {(12.9200) ............ ..

SEPT., 1984 PAGE
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DETROI!IT DIESEL 53
4.8000A VENTILATING SYSTEM
PART PN &Y £
CFG...NUMBER ............ NAME AND DESCRIPTION .........
B D
4.8045 - BREATHER ASSY.
5110384 BREATHER ASSY. ............... ... ... .0, 1
4.8056 - SHELL, BREATHER
8D 2443796 COVER ASSY. (4™ ..... ... ... .. 1
80 5104265 CLAMPASSY. . ... ... i 1
4.8060 - FILTER UNIT, BREATHER
5101760 ELEMENT ...... ... 1
4.8070 - GASKET. BREATHER SEPARATOR
8D 5144038 GASKET ... ... 1
SEPT., 1981 PAGE A 1 OF 4.8000A
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1.0000
1.1000
10004
2000
L2000A
3000
.3000A
30008
.3000C
30000
4000A
BO00A
50008
6000
7000
FO00A
. 70008
8000
JBOGOA

T T T e e

2.0000
210004
2.10008
2.2000
2.2Q004
2.300CA
2,30004
24000
2.4000A
2.5000A
2.50004
2.60004
2.6000B
2.7000A
2.80004
2.8000
2.9000
2.80004A
2.8000A

3.0000
3.1000A
3.2000A
3.3000A
3.30006C
3.4000
3.40004
3.40008
3. 50004

4.0000
410004
4.10008
4. 1000C
4 20004
4.30004A
3. 40GOA
4 500G0A
4 B000A
4.7000A
4.8000A

5.0000
5.1000
5.1000A
5.2000A
5.20008
5.2000C
6.3000A

GROUP NOMENCLATURE

ENGINE fess major assemblias?
Cylinder Block
Air Box Drains
Cylindet Haad
Engine Lifter Bracket
Crankshatt, O# Seals and Stabilizers
Crankshaft Front Cover
Vibration Damper
Crankshaft Pulley
Crankshaft Puliey Bait
Fiywhaal
Fiywheel Housing
Flywheael Housing Adaptor
Connecting Rod and Piston
Camahaft and Gear Train
Batance Waight Cowver
Accassory Drive
Vaive Injecior Operating Mechanism
Rocker Cover

FUEL SYSTEM
Fue! Iniector
Eigctronic Injector Controis
Fuei Pump
Fueal Pump Drain
Fuuei Fittar and Strainer

Fusi Filter and Strainer {Twin and Quad)

Fuei Manifold andigr Cannections
Dual Fuel System
Fugl Lines and Fuel Cooler

Fuet Lines and Fuel Goaler (Twin and Guad)

Fual Tank

Eiectric Governor

Mechanical Governor

Hydraulic Governor

frjesior Controls

Injectar Controls {Twin and Quad;
Throttie Controls

Throrile Controls [Twin and Quad)

AR SYSTEM
Air Cleaner and/or Adaptor
Air Silencer
Air inilet Housing
Al intake Manifold
Bipwer and Drive
Blower Drive Shaft
Bleer End Plate Cover

Turbpeharger, Intercooler, and Aftercooler

LUBRICATING SYSTEM
Git Pump
Oif Diswibution Systam
Gl Pressure Regulator
Ch Fitter
Gl Filter Lines
Gii Cooter and Marine Gear Lines
O Filker
Dipgtick
Qi Pan
Veantiloting System

COOLING SYSTEM
Frash Water Pump
Fresh Water Pump Cover
Water Outist Manifold and/or Elbow
Thermostat
Water Bypass Tube
Radiator

5.0000 COOLING SYSTEM (CONT'D)
5.30008B Water Connections
§.4000A Fan
5.4000B Fan Shroud
5.5000A Heat Exchanger or Keel Cooling
5.6000A Raw Water Pump
5.7000A Water Filter
6.0000 EXHAUST SYSTEM
6.10004A Exhaust Manifold andior Connections
B 20004 Exhaust Muffler and/or Connections
7.0600 ELECTRICAL INSTRUMENTS
7.1000A Battery Charging Generator
7.20004A Battery Cables
7.20008 Automatic Starting
7.20008 Automatic Starting (Twin and Quadi
7.30004 Starting Motor
7.40004A Instruments
7.40004 Instrutnents {Twin and Cuad)
7.40608 Tachometer Drive
7.40008 Tachometer Drive {Twin and Quadi
7.4000C Shutoff, Alarm and (0.8 Governor
7.4000C Shutoff, Alarm snd 0.5, Governor {Twin and Guad}
7.50004 Power Genarator
T.6000A Control Cabinet
7.6G00A Controt Cabinet (Twin and Quad}
7.70004 Wiring Harness
7.8000A Air Heater
7.80004 Air Heater {Twin and Quad)
T.10000A  Hydraulic Governor Solenoid
B.O000G POWER TAKE-OFF
§.10004A Power Take-oft and/or Cluteh
B.1000A Power Take-off and/or Cluteh (Twin and Quad]
&.3000A Torque Converter
8.3000A Torque Convertar {Twin and Quad;
8.30008 Transmission Lines
8.0000 TRANSMISSION AND PROPULSION
§ 1000A Hydraulic Marine Gear
S.10004 Hydrawlic Marine Gear {Twin and Quad)
9.2000A Reverse and Heduction Gear Imechanical)
9.30004 Power Transfer Gaay
9.3000A Power Transfer Gear (Twin and Quad)
$.4000 Teansmission — Highway
9.7000 Transmission — Off-highway
9.80006 Transmission - Rail Car
16.G6000 SHEET METAL
10.18600A Engine Hood
11.0000 ENGINE MOUNTING
1118004 Engine Mounting and Base
11.1000A Engine Mounting and Base {Twin and {Juag!
12 Q000 MISCELLANEOUS
T2 2000A Bilge Pump
12.30004 Vacuum Pump
12.4000A Air Compressor
1 2. 50004 Hydraulic Pump
12.6000A Gasobine Starter
12 80008 Alr Starnter
12.6006C Cold Weather Starting Aid
12.60000 Hydraulic Starer
1E.B000E Hydraulic Starter Accessories
12.80004  Supplies
1280408 Fabrication Matarial
12.8000C Miscellanegus Service Kits and Sets
12.80000 Miscellzneous Service Pans




DETROIT DIESEL 53 ENGINES

52035 52160

P744

FIG. TA TYPICAL COOLING SYSTEM (In-Line Engine)

7
. o b

53215 4.4050

FIG. 18 TYPICAL COOLING SYSTEM (V-Engine)

Figs. 1A & 1B of 5.0000

0CT., 1978 © 1978 General Motars Corp.




DETROIT DIESEL - 53 ENGINES

510

51130

FIG. 2A FRESH WATER PUMP

5.2037\0
5.2090 5-“”\@ g\y

g 5.21460

5.2060
5.2160
5.2050
3.2110 14539 5.2165
FIG. 3A THERMOSTAT FIG. 3B THERMOSTAT
(V-Models) (In-Line Models)

Figs. 2A, 3A & 3B of 5.0000

NOV., 1984 © 1984 General Motors Corp.




DETROIT DIESEL 53 ENGINES

FIG. 4A FAN SHAFT & PULLEY

5.4110 5.4150 5.4100

54110 5.4140 5.4180

16137

FIG. 4B FAN SHAFT & PULLEY

Figs. 4A & 4B of 5.0000

NOV., 1984 © 1984 General Motors Corp.




DETROIT DIESEL 53 ENGINES

5.4025

i
~
14138

FIG. 4C FAN SHAFT & PULLEY

Fig. 4C of 5.0000

NOV.,1984 © 1984 General Motors Corp.




DETROIT DIESEL 53 ENGINES

53432 6.1001 5.3465
5.3440

FIG. 5B TYPICAL HEAT EXCHANGER COOLING SYSTEM (V-Model)

Figs. 5A & 5B of 5.0000
0CT., 1978 © 1978 General Motors Corp.




DETROIT DIESEL

53 ENGINES

5.5050 5.5025 5.5027 5.5570

A
& S
Y W ..,.!,
l b o
L
5.5030
5.5026

554460 55035 5.5003 16135

FIG. 6A HEAT EXCHANGER (In-Line Models)

Fig. 6A of 5.0000

NOV., 1984 © 1984 General Motors Corp.




DETROIT DIESEL 53 ENGINES

5.5050 5.5025 5.5027 5.5570 5.5550

53026 5.5030

5.5050 5.5003 5.3341

5.5440 55460 5.5030 5.5010 4.4330 4.4335

FIG. 6B HEAT EXCHANGER (V-Models)

Fig. 6B of 5.0000

NOV.,1984 © 1984 Genersl Motors Corp.



DETROM DIESEL C senames

5.5440

5.5470 5.5377

3.2160

5.6001

FIG. 7A TYPICAL RAW WATER PUMP INSTALLATION (In-Line Engines)

55140  5.5001

5.5190

5.2160

g 5.5377

FIG. 7B TYPICAL RAW WATER PUMP INSTALLATION (V-Engines)

Figs. 7A & 7B of 5.0000

OCT., 1978 © 1978 General Motors Corp.




DETROIT DIESEL - 53 ENGINES

5.6010 5.8160 5.6012

. S.Ti
. é 5.6130 5.8176 5.6230
i ‘ 5.6090
5.6413 3.6410 5.6320 3.5140 5.6120 5.6200 5.6173 5.6170  5.4035 5.6100

14327

FIG. 8A RAW WATER PUMP (In-Line Models)

5.6130 5.6160

5.6140

54450

7790

56176 56173 5.6175 5.6176

5.6173 3.6173 5.6178 5.6230

FIG. 8B RAW WATER PUMP (V-Models)

Figs. 8A & 8B of 5.0000

NOV., 1984 © 1984 General Motors Corp.




DETROIT DIESEL '  saenGNES

FIG. 9A WATER FILTER (Perry)

FIG. 9B TYPICAL WATER FILTER INSTALLATION

Figs. 9A & 9B of 5.0000
CCT., 1978 © 1978 General Motors Corp.




DETROIT DIESEL 53 MPC ENGINES
5.1000 FRESH WATER PUMP

..................... TYPES ...\t
PART 3 4 5 5
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 8 0 6 7 4 8
3 4 4 5 13 5
9 4 [ 3 7 9
5.1001 - PUMP ASSY., FRESH WATER
SEE ASSEMBLY BREAKDOWN AS
INDICATED BELOW.
1A 5195982 * PUMP ASSY., 2,3,4-53 (L. H. ROTATION)
(PAGEAT) .. .. ... . . . . . . .. .. .. ..., 1 11
1A 6195983 * PUMP ASSY., 2,3,4,6V53 (R.H.
ROTATION) (PAGE A1) .. ......oooern. ... 1 1}1 1
1A 5121216 * PUMP ASSY., 2.53 (R.H. ROTATION)
(PAGE A1) ..o ovnee e 1
1A 5123801 * PUMP ASSY., 2-53 [R. H. ROTATION)
(PAGEAT) . ... .. i, 1
1A 5124349 * PUMP ASSY., 2.53 (R.H. ROTATION)
(PAGE A1) ... .ot 1
1B 5121478 * PUMP ASSY., 6V53 (RH. ROTATION) (C
ENG){PAGE A1) ..o oo 1
1B 5121477 * PUMP ASSY., 6V53 (L. ROTATION) (A
ENG)(PAGEB1) ..o oeeennnnnenn.. 1
186625 @ BOLT, 5/16"-18X7/8" (12.8001) ............ s|s5|5|5|5|s|s5|s5|5|afjals
9421623  BOLT, 5/16"-18 X 7/8" (FRONT INSIDE
HOLE) (12.8027) . .. veeeeae e 1§1
179828  # BOLT, 5/16"-18X2 1/2” (12.8001)........... 2
103320 LOCKWASHER, 5/16" {12.9200) ............ s|s5|5]|5|s5|s5|6|s|5]afjals
114493  # NUT, 5/16"-24 (12.9120) .................. 3
* NOT SERVICED, REFER TO
CONVERSION CHART AT BEGINNING
OF SECTION FOR REPLACEMENT PUMP
AND ITEMS THAT MAY BE REQUIRED
TO CONVERT TO NEW PUMP.
@ EFFECTIVE WITH 20-761 ON TYPE 40.
# THRU 2D-760.
6.1002 - RECONDITIONING KiT, FRESH WATER
PUMP
INCLUDES ITEMS IN 5.1010, 5.1032,
5.1060, 5.1110 AND 5.1130.
5199636  RECONDITIONING KIT, 2,3,4,6V53 {LH.
ROTATION PUMP) .. .... ... AR AR| AR AR
5199536  RECONDITIONING KIT, 2,3,4,6V53 (R.H.
ROTATION PUMP) .. ... ... ..... .. ..... AR| AR| AR| AR AR{AR| AR AR
§.1003 - TUBE, FRESH WATER PUMP VENT
5123166  TUBEASSY, 3,453 ...................... 11§1]1
5128866  TUBE ASSY. 3453 ............ ... ...... 1
226810 ELBOW, 1/4" TUBE 90 DEG. (12.8480) ....... 22122 1
442321 CONNECTOR, 1/4" INV. FL. TUBE
(12.8460) ...... ..o, 11 1] 1
MARCH, 1983 PAGE 1 OF 5.1000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




5

..FIG ...

2A
2A

MPC E

PART
NUMBER . ...

5.1003 -

187321

5.1005 -
5121390 +*
51242856
6124246 *
5124408 *
114981

186628
103321

6.1006 -
5176882
5119329

5.1010 -

6133107 #
5133107 *

5.1115 -

6197279

5.1200 -

NGINES-
5.1000 FRESH WATER PUMP

TUBE, FRESH WATER PUMP VENT
{(CONT'D)

CONNECTOR, 1/4" INV. FL. TUBE
(129480) .......... .. it aen

ADAPTOR, FRESH WATER PUMP

+ ADAPTOR, 253 ........................
+ ADAPTOR, 283 ............ ... ... ...,
+ SPACER, 2-B3 ............. ... ... . ...,
STUD, 6/16"-18-24X2.76" .................
DRAINCOCK, 1/8” (12.9510) ...............
BOLT, 3/87-16X1 1/2" {12.89001) ............
LOCKWASHER, 3/8" {12.8200)..............
* THRU 2D-7860.

# EFFECTIVE WITH 2D-761 ON TYPE 40.

+ OBSOLETE.

GASKET, FRESH WATER PUMP ADAPTOR
GASKET, 2-63 (ROUND)} (4.4915) ............
GASKET, 283 (LONG) . ............ccovvnn.
GASKET, FRESH WATER PUMP

GASKET, 2,.34,6V83 ......................
GASKET, 263 . ... ..............c.ccou...

3t EFFECTIVE WITH 2D-761 ON TYPE 40.
* THRU 2D-760.

REPLACEMENT KIT, FRESH WATER PUMP
SEAL SEAT

A REPLACEMENT KIT INCLUDES CERAMIC
INSERT AND ADHESIVE.

REPLACEMENT KIT, IMPELLER INSERT
2346VB3 ...

PULLEY, FRESH WATER PUMP IDLER

A PULLEY ASSY. INCLUDES PULLEY AND

ADJUSTING ARM, WHICH ARE NOT

SERVICED SEPARATELY, AND BEARING IN
5.1202.

MARCH, 1983 PAGE
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DETROIT OIESEL 5 3 MPC ENGINES

5.1000 FRESH WATER PUMP

..................... TYPES ...
PART 3 4 4 4 5
FIG...NUMBER ............ NAME AND DESCRIPTION . ........ 8 o 5 7 4 8
3 4 4 5 3 5
9 4 [ 3 7 9
5.1200 - PULLEY, FRESH WATER PUMP IDLER
{CONT'D}

18 5122991 # PULLEY ASSY., 6V53 (5139405) ............ 1
5122992 3 PULLEY ASSY., 2,3,4,6V53 (5139237)........ 1
179850 BOLT, 3/8"-16X2 3/4* {12.9001) ............ 2]2
103341 WASHER, 3/8" {12.9190) .................. 2]2

# NOT SERVICED; USE PULLEY ASSY.
SHOWN IN PARENTHESES.
5.1202 - BEARING, FRESH WATER PUMP IDLER
PUMP IDLER PULLEY
907394 BEARING, 2.3.4,6V53 ..................... 111
65.1216 - BELT, FRESH WATER PUMP DRIVE
NOTE: REFER TO 7.1000A OR 12.6000D
FOR DRIVE BELT UNLESS LISTED BELOW.

1B 5139228  BELT SET, 2,3,4,6V53 (2 BELTS)

(36.76"LX.38B0" W) .................... 1]

MARCH, 1983 PAGE 3 OF 5.1000
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5

..FIG ...

1A
1A
1A
1B
1A
1A
1B
1B
1B
1B

MPC

PART
NUMBER

6.1001 -

5121216 *
5196982 =»
5195983
65121478

*

*

65109046 *

51085663
5109651
5109387 +*

-

5131602 =
5144686

186625
9421623

103320

5.1002 -

5199636
5199536
5199633

5.1003

ENGINES

5.1000 FRESH WATER PUMP

PUMP ASSY. FRESH WATER

SEE ASSEMBLY BREAKDOWN AS
INDICATED BELOW.

PUMP ASSY., 2-53 (R.H. ROTATION)

(PAGE AT} .. oot e et
PUMP ASSY., 2,3,4-53 (L.H. ROTATION)

(PAGE AT) .. ..
PUMP ASSY., 2,3,4,6V53 (R.H.

ROTATION) (PAGE A1
PUMP ASSY., 6V53 (R.H. ROTATION) (C

ENG)(PAGEAT) ...ooovneeeennennnn..
PUMP ASSY., 3,4-53 (R.H. ROTATION)

(PAGE A1) ..ot et e
PUMP ASSY., 3,4-53 (L. H. ROTATION)

(PAGE A1) ..ot vttite i
PUMP ASSY., 6V53 (L.H. ROTATION) (A

ENG)(PAGEB1) ...........c0vvueun...
PUMP ASSY., 6V53 (LH. ROTATION)

(PAGE AT} ... ... ..
PUMP ASSY., 6V53 (L.H. ROTATION)

(PAGE AT) . . ... i
PUMP ASSY., 6V53 (LH. ROTATION)

(PAGECT) ... e e,
BOLT, 5/16*-18X7/8" {12.9001) ....... .....
BOLT, 5/16"-18 X 7/8" SOC. HD. (FRONT

INSIDE HOLE) (12.9027) ... ..............
LOCKWASHER, 5/16" (12.9200)

NOT SERVICED, REFER TO

CONVERSION CHART AT BEGINNING

OF SECTION FOR REPLACEMENT PUMP

AND ITEMS THAT MAY BE REQUIRED

TO CONVERT TO NEW PUMP.

RECONDITIONING KIT, FRESH WATER
PUMP

INCLUDES ITEMS IN 5.1010, 6.1032,
5.1050, 6.1110 AND 5.1130.

RECONDITIONING KIT, 2,3,4,6V53 (L.H.
ROTATIONPUMP) ......................
RECONDITIONING KIT, 2,3,4,6V53 (R.H.
ROTATION PUMP) .. ....................
RECONDITIONING KIT, 6V53 (L.H.
ROTATION PUMP)

- TUBE, FRESH WATER PUMP VENT

5129867 3 HOSE, 1/4' I.D. X 26 3/4" L. 4-53

(7 4075
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DETROIT DIESEL §3 MPC ENGINES
5.1000 FRESH WATER PUMP

..................... TYPES ... oo
PART 8 8 7 7 7 8
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... o 2 0 2 7 6
6 6 7 7 8 9
1 7 1 a 3 3
5.1003 - TUBE, FRESH WATER PUMP VENT
(CONT'D}
5137952  TUBEASSY., 6VE3 ..............oovnoo... 1
B16B001T  CLIP .. .......o.oomiini, 2|2
225810 ELBOW, 1/4* TUBE 90 DEG. (12.9480) ....... 1|1 1
9432337  ELBOW, 1/4" INV. FL. TUBE 80 DEG.
(12.84B0) ... ... ..o 1)1 1
5114048  CONNECTOR, 1/4* HOSE X 174" INV. FL. :
TUBE SWIVEL (25217) ................. 2|2
144045 BUSHING, 1/27X1/4" RED. {(12.9570) ........ 1
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.1006 - ADAPTOR, FRESH WATER PUMP
5124265 + ADAPTOR, 2-53 .. ..............c0vvner... 1
114981 DRAINCOCK, 1/8" (12.9510) ............... 1
186628 BOLT, 3/8°-16X1 1/27 (12.9001) , . .......... 3
103321 LOCKWASHER, 3/8” (12.9200).............. 3
+ OBSOLETE.
£.1006 - GASKET, FRESH WATER PUMP ADAPTOR
5176882  GASKET, 2-53 (ROUND) (4.4115) .. ... ... .. .. 1
5119329  GASKET, 2B3 (LONG) . ...........oovvvrin, 1
5.1010 - GASKET, FRESH WATER PUMP
2A 5133107  GASKET,2,3.4,6V53 ..................... RN EEEEEE A ERERER B
6.1115 - REPLACEMENT KIT, FRESH WATER PUMP
SEAL SEAT
A REPLACEMENT KIT INCLUDES CERAMIC
INSERT AND ADHESIVE.
5197279  REPLACEMENT KIT, IMPELLER INSERT
2,3,88VB3 ... AR|AR| AR| Ar| AR] AR| AR| AR| AR| AR| AR| AR
5.1200 - PULLEY, FRESH WATER PUMP IDLER
A PULLEY ASSY. INCLUDES PULLEY AND
ADJUSTING ARM, WHICH ARE NOT
SERVICED SEPARATELY, AND BEARING IN
5.1202.
MARCH, 1983 PAGE 5 OF 5.1000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




5 3 MPC ENGINES DETROI!T DIESEL
5.1000 FRESH WATER PUMP

..................... TYPES ......... ... i
PART 68 6 7 7 7 e
LG .. .NUMBER ............ NAME AND DESCRIPTION ......... L] 2 (1) 2 7 B
L] 8 7 ? 8 9
1 7 1 4 3 3
6.1200 - PULLEY, FRESH WATER PUMP IDLER
(CONT'D)
1B 5139237 PULLEY ASSY..BVE3 ..................... 1
1B 5122991 4 PULLEY ASSY, 6v53(5138405) ............ 1 1
1B 5122992 # PULLEY ASSY,, 2,3,4,6V53(5139237)........ 1 1 1
5164294 SPACER, 13/32"7/8°X1/8" 2,3,4-53
(ZABBY) .. ... 1
179850 BOLT, 3/8"-16X2 3/4" {12.9001) .. .......... 2 2 2|2 pi
181371 BOLT, 3/87-24X1 3/8" (12.9001) ............ 1
181377 BOLT, 3/8"-24X1 3/4" {12.9001) ............ 1
103341 WASHER, 378" (129190) ................., 1 1 t11]1 1
103321 LOCKWASHER, 3/8" (12.9200).............. 2
117049 NUT, 3/8°-24 (12.9120) ................... 2
F NOT SERVICED; USE PULLEY ASSY.
SHOWN IN PARENTHESES.
6.1202 - BEARING, FRESH WATER PUMP IDLER
PUMP IDLER PULLEY
907394 BEARING, 2,346V53 ..................... 1 1 11111 1
5.1205 - BRACKET, FRESH WATER PUMP IDLER
PULLEY
5130918 BRACKET, 2,3,4-53 (UPPER) ................ 1
5130946 SUPPORT, 2,34-53(LOWER) . ............... 1
179838 BOLT, 3/8"-16X7/8~ (129001} ............. 3
103321 LOCKWASHER, 3/8" (12.9200).............. 3
5.1215 - BELT, FRESH WATER PUMP DRIVE
NOTE: REFER TO 7.1000A OR 12.6000D
FOR DRIVE BELT UNLESS LISTED BELOW.
1B 5139228 BELT SET, 2,3,4,6V53 (2 BELTS)
(36.76°LX3BO"W) .................... 1 1 111]1
1B 5133177 BELT SET, 6V53 (2 BELTS)
‘ (37.50"LX.380"W,) (7.1675) . ............ 1
6.1218 - GUARD, FRESH WATER PUMP DRIVE
BELT
BB 5121437 GUARD, 6V53 ........................... 1 1
5129280 SPACER, 6VB3 (2.90"L) ................... 1 1
192883 BOLT, 3/87-16X5 1/4" (12.9001) . ........... 1 1
120393 WASHER, 5/16" (129180} ................. 2 2
103341 WASHER, 3/8" (12.9190) .................. 1 1
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. FIG ... NUMBER

18
18
1B
1A
1A
18
1A
1A
1B

DETROIT DIESEL

PART

5.1001 -

5.1000 FRESH WATER PUMP

PUMP ASSY. FRESH WATER

FOR TYPE 114, USE TYPE 113. SEE
ASSEMBLY BREAKDOWN AS INDICATED
BELOW.

5135484 @ PUMP ASSY,, 6V53 (L H. ROTATION)

6133667 *
5198194 =»
5142061 *
51965983
5109387
5196982
5136506

*

*

*

*

*

5134191
5109886
186625
8421623
186689
120393

103320
103323

6.1002 -

56199535
5199536

(PAGE BT} ... oovvvnineeeannnnanns
PUMP ASSY., BV53 (L.H. ROTATION) (A
ENG)(PAGEB1) ......0oovmeennn..
PUMP ASSY., BV53 (L.H. ROTATION) {A
ENG)PAGEBT)...................
PUMP ASSY., 2, 3, 453 (R.H. ROTATION)
PAGE B} .. ..o,
PUMP ASSY., 4-53 (R.H. ROTATION)
N S [
PUMP ASSY., 6V53 (L.H. ROTATION}
(PAGEAT) ...t
PUMP ASSY., 2,4-53 (L.H. ROTATION)
(PAGEAT) . ...,
PUMP ASSY., 3-563 (LH. ROTATION}
(PAGEB) ... .oooreenannnn.
PUMP ASSY., 6V53 (R.H. ROTATION)
(PAGEBT) ... oveneneannnn.
SPACER, 1/2*1.D.X1 1/8" 0.D.X.16" 3.53
BOLT, 5/16°-18X7/8* (12.9001)
BOLT, 5/16°-18 X 7/8" SOC. HD.
(12.8027) ....... e
BOLT, 1/27-13X2" (12.9001) ..........
WASHER, 5/16* (12.9190} .......... ..
LOCKWASHER, 5/16* (12.9200) .......
LOCKWASHER, 1/2° (12.9200).........
* NOT SERVICED, REFER TO
CONVERSION CHART AT BEGINNING
OF SECTION FOR REPLACEMENT PUMP
AND ITEMS THAT MAY BE REQUIRED
TO CONVERT TO NEW PUMP.
@ NOT SERVICED, USE 5144500 PLUS
{1) 5146217, (1)5133107 AND
(1)5142549.

RECONDITIONING KIT, FRESH WATER
PUMP

INCLUDES ITEMS IN 5.1010, 5.1032,
5.10680, 5.1110 AND 5.1130.

RECONDITIONING KIT, 6V53 (L.H.

ROTATION PUMP) ... ...............

RECONDITIONING KIT, 3,4,6V53 (R.H.
ROTATION PUMP)
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..FIG ... NUMBER

2A

18
18

18
1B

5

3

MPC

PART

5.1003

51379652
144045
9432337

225810

5.1010
5133107

5.1116

5187279

5.1200

6122992
5122991
51394056
5109811
6136874
5139238
5136811
5164294

179850
181371
181377
103341

ENGINES

5.1000 FRESH WATER PUMP

- TUBE, FRESH WATER PUMP VENT

TUBE ASSY., 8VB3 . ......................
BUSHING, 1/2*X1/4" RED. (12.95670) ........
ELBOW, 1/4”7 INV. FL. TUBE 90 DEG.,
1/4" PT.{12.9480) ....................
ELBOW, 1/4" INV, FL, TUBE 90 DEG.,
1/8"PT.(129480) ....................

- GASKET, FRESH WATER PUMP
GASKET, 2,348V53 ... ...................

- REPLACEMENT KIT, FRESH WATER PUMP
SEAL SEAT

A REPLACEMENT KIT INCLUDES CERAMIC
INSERT AND ADHESIVE.

REPLACEMENT KIT, IMPELLER INSERT
23468VE3.... .. ... ...

- PULLEY, FRESH WATER PUMP IDLER

A PULLEY ASSY. INCLUDES PULLEY AND
ADJUSTING ARM, WHICH ARE NOT
SERVICED SEPARATELY, AND BEARING IN
5.1202,

# PULLEY ASSY., 2,6,.8V53 (5139237) .........
# PULLEY ASSY., 2,3,4,6V53 (5139405) . .......
PULLEY ASSY.,2.34-63 ... ................
# PULLEY ASSY., 6V53 (5139237)
& * PULLEY ASSY., 353 ....................
# PULLEY ASSY., 6, BV53 (5139237) ....... ...
* PULLEY, 353 (5 3/6" DIA) . ................
SPACER, 13/32"X7/8"X1/8" 2,3,4-63
(7B ...
BOLT, 3/8"-16X2 3/4" (12.9001) . . . .........
BOLT, 3/87-24X1 3/8* (12.9001) ... .........
BOLT, 3/8"-24X1 3/4~ (12.9001)
WASHER, 3/8" {12.9190)
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DETROIT DIESEL 5 3 MPC ENGINES
5.1000 FRESH WATER PUMP

..................... TYPES ..ottt
PART 9 9 1 1 1 1
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 4 7 ol1f1|1]j1]|1]|2]|1
9 o(s|1{3]|1]|8|1]|0]2
5 8 2 5 9 3
5.1200 - PULLEY, FRESH WATER PUMP IDLER
{CONT'D)
103321 LOCKWASHER, 3/B" (12.9200).............. aAR|AaR|AR| ar| AR| AR AR AR
117049 NUT, 3/8"-24 (129120} ..........covvn.... 2|2 2 2
# NOT SERVICED; USE PULLEY ASSY.
SHOWN IN PARENTHESES.
& INCLUDES PULLEY IN 5.1200 AND
ALSO ITEMS IN 5.1201, 5.1202,
5,1207,5.1208, 5.1209 AND 5.1218.
* OBSOLETE
5.1201 - ARM, IDLER PULLEY ADJUSTING
5136806 * ARM, 253 (5.4343) .............ccouv..... 1
* OBSOLETE
5.1202 - BEARING, FRESH WATER PUMP IDLER
PUMP IDLER PULLEY
907394 BEARING, 3,.4.6,8V53 ..................... 1ty ]sla]a]a
7450630 BEARING, 3-53 (REAR) (5.4110) . .. ........... 1
9415132 BEARING, 3-63 (FRONT) (6.4110) ............ 1
5131095 RETAINER, GREASE 3,4-53 (5.4110} .......... 1
5131124 SHIM, 016" {(B.8110) ... oovnnnnnn .. 1
6131205 SHIM, 020" (6.4110) .. ................... 1
5131208 SHIM, 025" {(§.4110) . ........ccvurrron.., 1
5.1205 - BRACKET, FRESH WATER PUMP IDLER
PULLEY
5136500 BRACKET, 2,3,4-53 ... ..., 1] 1
5139080 BRACKET, 2-53 .. ..o, 1
5136498 SUPPORT, 23453 ... ..., 111 1
6136770 % SUPPORT, 353 ..o, 1
5130945 SUPPORT, 253 .. ..vveeiinaennn, 1
179838 BOLT, 3/8"-16X7/8" (12.8001) ............. 3|3 3 AR
186678 BOLT, 3/87-16X1" (12.9001) ............... 1
186612 BOLT, 3/8"-16X1 3/8" (12.8001) . ........... 3
103321 LOCKWASHER, 3/8” (12.9200) .............. AR| AR AR| AR AR
% OBSOLETE.
5.1207 - SEAL, IDLER PULLEY SHAFT
5108219 SEAL, 3-53 (5.4150) .. .....ouunerennnn. .. 1
5.1208 - RETAINER, IDLER PULLEY SHAFT
BEARING
9409060 BOLT, 1/2"-20X1 1/2" LOCK {12.9001) .. .. .., 1
B131123  WASHER, 33/64"1.D.X.32* THICK
(B.4140) ... . .. .., 1

MARCH, 1983 PAGE 9 OF 5.1000
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5 3 MPC ENGINES DETROIT DIESEL
5.1000 FRESH WATER PUMP

..................... TYPES . oot
PART 9 9 1 1
CFIG ...NUMBER ............ NAME AND DESCRIPTION ......... 4 7 ol1]|1}1]1]1}2
9 gls|1]|3|1]e6]|1]|0]|2
6 8 2 3 9 3
5.1209 - SPACER, IDLER PULLEY SHAFT BEARING
5131122  SPACER, 3B3(5.4170) ..........ovvvvrnn.. 1
5.1215 - BELT, FRESH WATER PUMP DRIVE
NOTE: REFER TO 7.1000A OR 12.6000D
FOR DRIVE BELT UNLESS LISTED BELOW.
5133177 BELT SET, 6,8V53 {2 BELTS)
(37°L.X.380"W.) (7.157B) .. .............. 1
6139228  BELT SET, 6,8V53 (2 BELTS)
(36.76°LX.3BO"W.) ............o..0.i.. 11 1] 1] 1
5135031 BELT SET, 2, 3, 4-53 {2 BELTS)
(36°LX.380"W) ..o 1
5133178  BELT SET. 2, 3, 4-53 (2 BELTS)
(36°LX.3B0"W.) (7.1675) .. .............. 1 1 1
5137110  BELT SET, 3-53 (2 BELTS)
(38"LX3BO"W} ..o 1
5.1216 - HUB, FRESH WATER PUMP DRIVEN
PULLEY
5144798  CAP,3-53(5.4180) ..........ccvvvovenenn.. 1
6.1218 - GUARD, FRESH WATER PUMP DRIVE
BELT
58 5133607  GUARD, BVS3 ...........coovneomnnn.. .. 1
5129280  SPACER, 2.90°L. 8VE3 . .............o.. .. 1
192883 BOLT, 3/8"-16X5 1/4" (12.9001) . ... ........ 1
MARCH, 1583 PAGE 10 OF 5.1000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




DETROIT DIESEL 5 3 MPC ENGINES
5.1000 FRESH WATER PUMP

COPYRIGHT 1983 GENERAL MOTORS CORPCRATION

..................... TYPES ...
PART 1 1 1 1 1 1
.FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 2|1f2|1|3]|1|3|1|a|1]{a]1
4|2|8|2|3|3|8|a|5|al8]4a
7 9 a 2 6 9
5.1001 - PUMP ASSY. FRESH WATER
SEE ASSEMBLY BREAKDOWN AS
INDICATED BELOW.
1A §195982 * PUMP ASSY, 2,4-53 (L.H. ROTATION)
S 1
1B 5121478 * PUMP ASSY., 6V53 (R.H. ROTATION}
(PAGEAT) .....\oueneeiaaanns. 1
1A 5141747 * PUMP ASSY., 4,6V53 (L.H. ROTATION)
PAGEBT) .. ..o, 1
1A 5142061 * PUMP ASSY., 2,3,4-53 (R.H. ROTATION)
(PAGEBAY .. ....ovieion i, 1
1B 6109651 * PUMP ASSY. 6V53 (LH. ROTATION) (A
ENGI(PAGE BT} .. .v'ovvneeseanaannnnn. 1
1B 5141891 PUMP ASSY., 8V53 (L.H. ROTATION)
PAGE C1) .o oevnee e e 1
1A 65144717  PUMP ASSY., 3.53 (R.H. ROTATION)
(PAGE BT} .. ..o, 1
18 5136883 * PUMP ASSY., 6V53 (R.H. ROTATION)
{(NON-MAGNETIC) (PAGEC1) .............. 1
1A 5144685  PUMP ASSY., 3,4-53 (L.H. ROTATION)
PAGE CT) ..ot e 1 1
1A 5144686  PUMP ASSY. 23,453 (RH. ROTATION)
PAGE C1) ...\t 1]
5144920  BALL, 7/16" RUBBER (DRAIN PLUG)
(8.1030) ... ... .. ... 1
6145014  PLUG, 3/8" PIPE{12.9550) ................. 1
1866256 BOLT, 5/16°-18X7/8" (12.9001) ............ 5lala|s5]|a 5|lajs|s|5]s
9421623  BOLT, 5/16°-18 X 7/8" SOC. HD.
(12.9027) ..ottt 1] 1 1
5148291 BOLT, 3/87-16 X 2 3/4" (12.9027) .......... 2
120393 WASHER, 5/16" (12.9190) ................. 5
5164292  WASHER, 7/16* (1.7605) .................. 2
103320 LOCKWASHER, 5/16” {12.9200) ............ AR|AR|AR|AR|AR| AR| AR| AR| AR|AR| AR| AR
103321 LOCKWASHER, 3/8" (12.9200).............. 4
117049 NUT, 3/87-24 {12.8120) ... ................ 4
* NOT SERVICED, REFER TO
CONVERSION CHART AT BEGINNING
OF SECTION FOR REPLACEMENT PUMP
AND ITEMS THAT MAY BE REQUIRED
TO CONVERT TO NEW PUMP.
5.1002 - RECONDITIONING KIT, FRESH WATER
PUMP
INCLUDES ITEMS IN 5.1010, 5.1032,
5.1050, 5.1110 AND 5.1130.
5198633  RECONDITIONING KIT, 2,3,4,8V53 (L.H.
ROTATIONPUMP) . ..... ... ........... 1 1
MARCH, 1983 PAGE 11 OF 5.1000




..FIG ... NUMBER

2A

L]

3

MPC ENGINES

PART

5.1002 -

51995356
51995636
5199534

5.1003 -
5109733
5123166
65132612

144051
442321

9432337
225810

*

89432245
143337

5.1010 -

5133107
5141918

5.1115 -

5197279

5.1200

5.1000 FRESH WATER PUMP

RECONDITIONING KIT, FRESH WATER
PUMP (CONT'D}

RECONDITIONING KiT, 6V53 (L.H.

ROTATION PUMP) . ..o
RECONDITIONING KIT, 3,4,6V53 (R.H.

ROTATION PUMP) . . ... ... ... ...........
RECONDITIONING KIT, 3-53 (R.H.

ROTATION PUMP) . . ... ... ..

TUBE. FRESH WATER PUMP VENT

TUBE ASSY., BVE3 ... ....coeiiirennn...
TUBE, 3,4-63 ... .. ...,
HOSE ASSY., 1/2" X 11* L. 8V53

(7B300) ...\
BUSHING, 1/2"X1/4* RED. (12.9570} ........
CONNECTOR, 1/4" INV. FL. TUBE

(12.94B0) ... ... ... ... .
ELBOW, 1/4” INV. FL. TUBE 90 DEG.,

1/8" PT.{12.9480) ........coouvuno...
ELBOW, 1/4" INV. FL. TUBE 80 DEG.,

1/8" PT. (12.9480) .. ... ..o,
ELBOW, 5/16" INV. FL. TUBE 90 DEG.,

174 PT.{12.9480) .. ..................
ELBOW, 5/16" INV. FL. TUBE 45 DEG.,

174" PY.{12.9480) ....................
* OBSOLETE

GASKET, FRESH WATER PUMP

GASKET, ,3.4,6V, 8V53
GASKET, 8VE3

REPLACEMENT KIT, FRESH WATER PUMP
SEAL SEAT

A REPLACEMENT KIT INCLUDES CERAMIC
INSERT AND ADHESIVE.

REPLACEMENT KiT, IMPELLER INSERT
2,3,4,6,8V53

- PULLEY, FRESH WATER PUMP IDLER

A PULLEY ASSY. INCLUDES PULLEY AND
ADJUSTING ARM, WHICH ARE NOT
SERVICED SEPARATELY, AND BEARING IN
5.1202.
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DETROIT DIESEL 5 3 MPC ENGINES
5.1000 FRESH WATER PUMP

..................... TYPES ..ot
PART 1 1 1 1 1
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 211|213 afr1]alr})als
4|l218|2]3i3]|8la|s|lals]a
7 9 a 2 6 9
5.1200 - PULLEY, FRESH WATER PUMP IDLER
{CONT'D}
1B 5122992 # PULLEY ASSY., 2,6,8V53 (5139237) ......... 1
5139406 PULLEY ASSY., 23453 ................... 1
18 5139238 3 PULLEY ASSY., B, 8Y53 (51398237) .......... 1
1B 6139237 PULLEY ASSY. 2,6,8Y53 .................. 1 1
1B 5139239 * PULLEYASSY, 26V53 ... ................ 1
1B 5143880  PULLEY ASSY, 353 .. ... .....ovvveeninn. 1
5143808 SHAFT oottt 1
5164294 SPACER.S 13/32"X7/8"X1/8" 2,3,4-53
(FABB1) L. 1
65143879 BUSHING, IDLER ARM PIVOT 3-53 ........... 2
5134103 SPRING ... ..oo'viuire i, 1
179860 BOLT, 3/8"-16X2 3/4" (129001} ............ 2| 2 2|2 2
186288 BOLT, 3/8*-16X4 1/2" (12.8001) .. .......... 1
181371 BOLT, 3/8"-24X1 3/8" {12.9001) ............ 1
181377 BOLT, 3/8"-24X1 3/4" (12.9001) ... ......... 1 1
5187641 WASHER, 25/64"X1 1/8"X1/18"
(L7605 ..ot s 1
187372 WASHER, 3/8” (12.9190) ... ............... 2
103341 WASHER, 3/8” (12.8190) .................. 1|2}2
103321 LOCKWASHER, 3/8" (12.9200} .. ............ AR
117049 NUT, 3/8°.24 (12.9120) ... ................ 2
# NOT SERVICED; USE PULLEY ASSY.
SHOWN IN PARENTHESES.
*+ OBSOLETE
5.1202 . BEARING, FRESH WATER PUMP IDLER
PUMP IDLER PULLEY
907394 BEARING, 3.46.8V53 ... ............... ... 1111 1 1
5.1206 . BRACKET, FRESH WATER PUMP IDLER
PULLEY
5130918 BRACKET, 263 .. ...\ oo ins 1
5130945 SUPPORT, 253 . ... ... .o, 1
179838 BOLT, 3/8"-16X7/8" (12.8001) ............. AR
103321 LOCKWASHER, 3/8" {12.9200).............. AR
6.1215 - BELT, FRESH WATER PUMP DRIVE
NOTE: REFER TO 7.1000A OR 12.6000D
FOR DRIVE BELT UNLESS LISTED BELOW.
5133178 BELT SET, 2,3,4-53 (2 BELTS)
(36"L.X.380*W) {71575} .. .............. 1
5133177 BELT SET, 6,8V53 (2 BELTS)
(37°LX.380"W) {71575} ... ............. 1
5130948 BELT SET, 6V53 (2 BELTS) (37° L. X
B8O W L. 1
5134089 BELT SET, 3-53 (2 BELTS} (35" L.X380"
WH1.3320) ... .. .. 1
MARCH, 1983 PAGE 13 OF 5.1000
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5

3

MPC

PART

..FIG ... NUMBER

1

6.121

5137861
5139228

5.121

5121437
5129280
192883
120393
187372

ENGINES

5.1000 FRESH WATER PUMP

5 - BELT. FRESH WATER PUMP DRIVE

(CONT'D)

BELT SET 8V53 (2 BELTS)
(39°LX38B0"W") .. ................

BELT SET, 6.8V53 (2 BELTS)
(36.76"L.X.380"W))

8 - GUARD, FRESH WATER PUMP DRIVE

BELT

GUARD, 6VS3 .. ....................
SPACER, 3/8" PIPE X2.90°L. 8V53
BOLT, 3/8"°-16X5 1/47 {12.9001)
WASHER, 5/16” (12.9190)
WASHER, 3/8" (12.9190}

MARCH, 1983
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DETROI!IT DIESEL 5 3 MPC ENGINES
5.1000 FRESH WATER PUMP

..................... TYPES ..\ oo
PART 1 1 1 1 1 1
FIG ...NUMBER ............ NAME AND DESCRIPTION ......... s|l1|js|1|8|1|86]|1]|8|1]6]1
o|6|2|6|a|6|6|6|8|6E|lo]|8
1 3 5 7 9 1
5.1001 - PUMP ASSY. FRESH WATER
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.
1A 6144686  PUMP ASSY., 2,3,4,6,8V53 (LH.
ROTATION){PAGE C1} .. .. ..o eeenn .. 1111 1] 1
1A 5144686 PUMP ASSY., 2.3,4,6V53 (RH.
ROTATION) (PAGE C1) .. oo eeeeeeenn .. 11111} 1
5144920  BALL, 7/16" RUBBER 3,4,6V53 (DRAIN
PLUG) (B.1030) .. .o vvveevreanneennnn. 1 1
9421623  BOLT, 5/16°-18 X 7/8" SOC. HD. (FRONT
INSIDE HOLE) {12.8027) ... .......cooo.... 111 111
186625 BOLT, 5/16°-18X7/8" (12.9001) ............ 5|5|5|4|la|ls|s|s]|5]|4]laja
103320 LOCKWASHER, 5/16" (12.9200) ............ AR} 6 | AR|AR|AR| AR AR| AR|AR| AR AR| AR
5.1002 - RECONDITIONING KIT, FRESH WATER
PUMP
INCLUDES ITEMS IN 5.1010, 5.1032,
5.1050, 5.1110 AND 5.1130.
5199633  RECONDITIONING KIT, 2,3,4,6,8V53 (LH.
ROTATION) ... oovoneom e 111 ]1]1 1
5199634  RECONDITIONING KIT, 2,3,4,6V53 (R.H.
ROTATION} . oovvineee e AN ENERE 1
5.1003 - TUBE, FRESH WATER PUMP VENT
51379652  TUBEASSY.8VE3 ... .................... 1
5128856  TUBEASSY. 3,453 ...................... 1
5109733  TUBEASSY. 6V53 ............oo0ovvvvni.. 1
5129867 7 HOSE, 1/4* |.D. X 26 3/4" L. 4-53
(AOTSY ... . . 1 1
225810 ELBOW, 1/4" TUBE 90 DEG. (12.9480) ....... 1 1 11111
9432337 ELBOW, 1/4" INV. FL. TUBE 90 DEG.
(1294B0) ... ..., 1 1 1 1
125869 ELBOW, 1/4* INV. FL. TUBE 45 DEG.
(12.9390) . ... ... ... . 1 1
5114048  CONNECTOR, 1/4” HOSE X 1/4” INV. FL.
TUBE SWIVEL (25217} ... oo .. 2 2
187321 CONNECTOR, 1/4* INV. FL. TUBE
(129460) .................cciuuuuii.. 1
144045 BUSHING, 1/2"X1/4" RED. (12.9570} ........ 1 1
5168001 CLIP, 1/2" (12,4095} . . . ... v e 2 2
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.1010 - GASKET, FRESH WATER PUMP
2A 5133107 GASKET, 2,3,4,6,8V53 .................... IR R R R

MARCH, 1983 PAGE
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5 3 MPC ENGINES DETROIT DIESEL
5.1000 FRESH WATER PUMP

..................... TYPES .. ...
PART 1 L 1 1 1 1
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... §|1]|65(1]|5(1|56[1|5{1]6]1
O|b|2]|]5/4|6|6|65{8]|]B|0|®86
1 3 6 7 9 1
5.1115 - REPLACEMENT KIT, FRESH WATER PUMP
SEAL SEAT
A REPLACEMENT KIT INCLUDES CERAMIC
INSERT AND ADHESIVE.
5197279 KIT, IMPELLER ............ . ... ... . ..., 1
6.1200 - PULLEY, FRESH WATER PUMP IDLER
PULLEY ASSYS. 5139237, 5139405 AND
5148444 INCLUDE PULLEY AND
ADJUSTING ARM, WHICH ARE NOT
SERVICED SEPARATELY, AND BEARING IN
5.1202. PULLEY ASSY. 6136874
INCLUDES PULLEY, 5131123 SPACER,
CAP, 9409060 BOLT, IN 5.1200 PLUS
ITEMS IN 5.1201, 5.1202 AND 5.1207.
1B 5139237 PULLEY ASSY, 2,3,468V53 ............... 111 1]1 1
1B 51394056 PULLEY ASSY.,23,6V63 . .. ... ........... 1] 1 1
5164294 SPACER, 13/32"X7/8"X1/8" 2,3,4-53
(7.16BY) . ... 1] 111
179850 BOLT, 3/8"-16X2 3/4" (12.9001) . ........... 2|2 21212
181371 BOLT, 3/87-24X1 3/8" {12.8001) ............ 111 111
9414268 BOLT, 3/8"-24 X 1 1/2" {12 PT)
(12.9001) .. ... ... ... . 1
181377 BOLT, 3/8"-24X1 3/4" (12.8001) ............ 1 111
103341 WASHER, 3/8" (128190} . ................. AR[AR|AR{AR| AR AR|AR| AR
103321 LOCKWASHER, 3/8" (12.8200).............. 2|2 2)2
1026356 NUT, 3/8°-16 (12.9120) .. ................. 1
117049 NUT, 3/87-24 (12.9120) ................... 211 2] 2
5.1202 - BEARING, FRESH WATER PUMP IDLER
PUMP IDLER PULLEY
907394 BEARING, 2,3,46,8v53 ... ................. LI T T I O 11111
5.1206 - BRACKET, FRESH WATER PUMP IDLER
PULLEY
5136498 BRACKET, 2,3,4-53 (UPPER) ................ 111
5136600 BRACKET, 2,.3.4-63{LOWER) ................ 1] 1
5130945 BRACKET, 2,34-63{LOWER) ................ 1
5130918 BRACKET, 2,3 4-53 (UPPER) ................ 111
5142214 BRACKET, 3,4-63{LOWER} ................. 1
179838 BOLT, 3/8°-16X7/8" (12.8001) ............. 3]3 313
103321 LOCKWASHER, 3/8" (12.9200).............. 3|3 3] 3
MARCH, 1983 PAGE 16 OF 5.1000
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DETROIT DIESEL

LHG L

1B
18
1B

58
5B

5.1216 -

5133178
5135031
5130948

6.1218 -

6133607
5121437
5129280
192883
120393
103341

5.1000 FRESH WATER PUMP

BELT, FRESH WATER PUMP DRIVE

NOTE: REFER TO 7.,1000A OR 12.6000D
FOR DRIVE BELT UNLESS LISTED BELOW.

BELT SET, 2,3,4-53 (2 BELTS} (36.00 L. X

5 3
..................... TYPES
1 1
116{1|6|1
0(6|2]5|4]|6
1 3 B
1 1{1

BBOW)ICOGGED) ., ...........eeen s
BELT SET, 3,4-563 (2 BELTS)

{36.00°LX3BO"W. ....................
BELT SET, 4-53 (2 BELTS)

{B7°LX3BOW) ...

GUARD, FRESH WATER PUMP DRIVE
BELT

GUARD, 8V53
GUARD,BVS3 ...........................
SPACER, 6,8V53 (290°L)..................
BOLT, 3/8"-16X5 1/4* (12.9001)
WASHER, 6/16" (12,9190}
WASHER, 3/8" (12.9190)

MARCH, 1983 PAGE
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5

. .FIG

1A
1A
1A

2A

1B

1B

3 MPC

PART
... NUMBER

ENGINES
5.1000 FRESH WATER PUMP

65.1001 - PUMP ASSY., FRESH WATER

5144685
5144500
5148442
5144686
5144920
8923313
1866825

9421623

103320
120393

5.1002 -

51995633

SEE ASSEMBLY BREAKDOWN AS
INDICATED BELOW.

PUMP ASSY,, 2,3,4,6,8V53 (L.H.

ROTATION) (PAGE C1) . ... ovveernnnnnnss

+ PUMP ASSY., 3-53, 6V563 (L.H.
ROTATION) (PAGE C1) (5104392)
PUMP ASSY., 3,4.53 (R.H. ROTATION)
(PAGE C1)
PUMP ASSY., 3.53 (R.H. ROTATION)
(PAGE C1)
BALL, 7/16* RUBBER 3,4,6V53 (DRAIN

PLUG)(5.1030) .......covvenniinien...

PLUG, 3/4" PIPE TEF. {12.9550)
BOLT, 6/16"-18X7/8" (12.9001)
BOLT, 5/16"-18 X 7/8* 50C. HD. (FRONT

INSIDE HOLE) (12.9027)
LOCKWASHER, 5/16* (12.9200)
WASHER, 6/16" {(12.9180)

PARENTHESES.

PUMP

INCLUDES ITEMS IN 5.1010, 5.1032,
5.1050, 5.1110 AND 5.1130.

RECONDITIONING KIT, 2,3,4,6,8V53 (LH.
ROTATION)

5.1010 - GASKET, FRESH WATER PUMP

5133107

5.1200 -

5139237
5136874
5148444
5136811
6139238
5139405

# PULLEY ASSY., 6Vv53 (6139237)

GASKET, 2,3,4,6,8V563

PULLEY ASSYS. 5139237, 5139405 AND

5148444 INCLUDE PULLEY AND
ADJUSTING ARM, WHICH ARE NOT
SERVICED SEPARATELY, AND BEARING IN
5.1202. PULLEY ASSY. 5136874
INCLUDES PULLEY, 5131123 SPACER,
CAP, 9408060 BOLT, IN 5.1200 PLUS
ITEMS IN 5.1201, 5.1202 AND 5.1207.

PULLEY ASSY., 2,3,4,6,8v53
+ PULLEY ASSY_, 2563 .................
PULLEY ASSY,, 3,453 ................
+ PULLEY, 2-63 (2 GROOVES, 5.60" DIA)

PULLEY ASSY., 3-53

MARCH, 1983

PULLEY, FRESH WATER PUMP IDLER

+ NOT SERVICED, USE PART NUMBER IN

RECONDITIONING KIT, FRESH WATER
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DETROIT DIESEL

PART

.WFIG ... NUMBER . ...

5.1200 -

5144798
6184294

5109886
5131123
9414268
179860
181371
181377
186689
9409060
103341
103321%
103323
1026356
117049

5.1201 -
5136805 +

6.1202 -

907394

7450630
9415132
908140

6131122
51310956
5131124
61312056
5131206

6.1206 -

5139060
5136498
5136500
51309456
5130918
5136770 *
179838

6.1000 FRESH WATER PUMP

PULLEY, FRESH WATER PUMP IDLER
{CONT'D)

CAP, PULLEYEND 2-53 .. ... ...............
SPACER, 13/32°X7/B"X1/8" 2,3,4-53

(FABBA) .ottt
SPACER, 2-53 (ASSY. TO SUPPORT) ... .......
SPACER, BEARING RETAINING 2-63 .. ........
BOLT, 3/8"-16 X 1 1/2” (12.90086) ..........
BOLT, 3/8°-16X2 3/4* (12.9001) ............
BOLT, 3/8"-24X1 3/B” (12.9001) .. ..........
BOLT, 3/8"-24X1 3/4" (129001} . ...........
BOLT, 1/2°-13X2" (12.9001) ...............
BOLT, 1/2°-20X1 1/2° (12.8001) .. . ... ... ...
WASHER, 3/87 {12.8190) ..................
LOCKWASHER, 3/8" {(12.9200} .. ............
LOCKWASHER, 1/2° (12.9200}. ... ... .......
NUT, 3/8716 (12.9120) ...........couv....
NUT, 3/8°-24 (129120} . ..................
# NOT SERVICED; USE PULLEY ASSY.

SHOWN IN PARENTHESES.
+ OBSOLETE.

ARM, IDLER PULLEY ADJUSTING

# ARM, ADJUSTING 2-63 ..................
# INCLUDES INTEGRAL CAST PULLEY

SHAFT.
+ OBSOLETE.

BEARING, FRESH WATER PUMP IDLER
PUMP IDLER PULLEY

BEARING, 2,34,6,8V53 .......... ..........
BEARING, 2-53 (INNER) (5.4110}
BEARING, 2-53 (OUTER) (5.4110)
BEARING, 3,453 .........................
SPACER, BEARING 2-63 (6.4170)
BAFFLE, GREASE 2-53 (5.4110)

SHIM, 016" (5.4110)
SHIM, .020" {6.4110) .....................
SHIM, .025" (5.4110) .....................

BRACKET, FRESH WATER PUMP IDLER
PULLEY

BRACKET, 2,3,4-63 (UPPER) ................
BRACKET, 2,3,4-53(UPPER) ................
BRACKET, 2,3 453 {LOWER) ................
BRACKET, 2,3, 453 (LOWER) ................

BRACKET, 2,3,4-53 (UPPER)
SUPPORT, 3.3 .................cvvunnn.
BOLT, 3/8*-16X7/8" {12.9001}

MARCH, 1983 PAGE
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5

LFIG L

1B
B
1B
18

58

3

MPC

PART
NUMBER

5.120

186612
181377
103321

5.120
6108219

6.121

6133178
6135031
5137110
6133177

ENGINES
5.1000 FRESH WATER PUMP

5 - BRACKET, FRESH WATER PUMP IDLER
PULLEY (CONT'D)

BOLT, 3/8°-18X1 3/8" (12.9001)
BOLT, 3/87-24 X 1 3/4* (12,.8001)
LOCKWASHER, 3/8" (12.9200}
* QOBSOLETE.

7 - SEAL. IDLER PULLEY SHAFT
SEAL (5.4150)

6 - BELT, FRESH WATER PUMFP DRIVE

NOTE: REFER TO 7.1000A OR 12.6000D
FOR DRIVE BELT UNLESS LISTED BELOW.

BELT SET, 2,3,4-53 (2 BELTS)
{36.00L.X.380"W.)
BELT SET, 3,4-63 (2 BELTS)
(36.00°L.X.380"W.)
BELT SET, 3-563 (2 BELTS)
(38.00"L.X.380"W.)
BELT SET, 6, 6V53 {2 BELTS) (37.00" L.

X3IBO"W) ...

6.1218 - GUARD, FRESH WATER PUMP DRIVE

65121437
6129280
192883
103341
120393

BELT

GUARD, 6v53
SPACER, 6, 8V53 {2.90" L)
BOLT, 3/8"-16 X 5 1/4" (12.9001)
WASHER, 3/8° (12.9190)

WASHER, 6/16" (12.9190)

MARCH, 1983 PAGE
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DETROIT DIESEL

. .FIG ... NUMBER

1A
1AB

1A
1A

18
1A
18
1A

2A
2A
2A
2A
2A
2A
2A

2A
2A

2A
2A

2A

2A

PART

5.1001

5195982
5195983
5121216
5123801
65124349
5121478

5109387
5109046
6131602
51095563

5.1030

5131547
5119281
5121475
5109045
5121474
51096564
5136421

5119477
5108219
5121479
5145009
61165214
5119218

5.1031
5119283
5148436

5.1032

5119282

5.1000 FRESH WATER PUMP

- PUMP ASSY. FRESH WATER

3 PUMP ASSY., 2,3,4-53 (LH. ROTATION) .......
# PUMP ASSY., 2346V53 ..................
# PUMP ASSY., 2-53 (R.H. ROTATION) ..........
# PUMP ASSY., 2-63 (R.H. ROTATION) ... .......
# PUMP ASSY., 2-53 (R.H. ROTATION) .. ........
4 PUMP ASSY., 6V53 (R.H. ROTATION) (C

ENGLE « o oot ee e et e
# PUMP ASSY., 6V53 (L.H. ROTATION} .........
# PUMP ASSY., 3,4.53 {R.H. ROTATION) ........
3 PUMP ASSY., 6V53 (L.H. ROTATION} .........
3 PUMP ASSY., 3,453 (LH. ROTATION) ........

# NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY

- BODY, FRESH WATER PUMP

# BODY, 3.4-53 (LH. ROTATION} ..............
3 BODY, 2,3,4,6VE3 (RH. ROTATION} ,.........
# BODY, 2-53 {(R.H. ROTATION}{CENG,.........
# BODY, 6V53 (RHH. ROTATION} ...............
3 BODY, 2,3,4.63 (L.H. ROTATION} (A ENG.) . .....
3 B0ODY, 2,3.4,6V53 (LH. ROTATION) ..........
# BODY ASSY., 2-63 (L.H. ROTATION)
(INCLUDES 8" NIPPLE) . .................

NIPPLE, 7/8° O.D. X 1 5/8" L. (6.2160) .......
+ NIPPLE, 1 1/B" O.D. X 2B6" L. ...........,..
PLUG, /8" PIPE(12,9550) .................
PLUG, 1/2" PIPE (12.95850) .................
PLUG, 7/8" CUP(5.3030) ..................
3 NOT SERVICED, REFER TO

CONVERSION CHART AT BEGINNING

OF SECTION FOR REPLACEMENT PUMP

AND ITEMS THAT MAY BE REQUIRED

TO CONVERT TO NEW PUMP,
+ OBSOLETE.

- COVER, FRESH WATER PUMP
COVER, 2,346V63 ..., ...................
BOLT, B/167-18X3/4° (W/LW) {12.9001%} ......
- GASKET, FRESH WATER PUMP BODY
COVER
GASKET. 2,3.4,6V53

5 3
A C ...... g
B D F
1
1
1
1
1
1
1
1111
1
11111111
1
L L O I T T O I
2|2 1
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..FIG ... NUMBER

2A

2A
24

2A

2A
2A
2A
2A

3 MPC

PART

5.10680
904827

5.1110
514685683
5148582

5.1130
5130959

5.1214

51194856
B121218
5144510
5125113

ENGINES

5.1000 FRESH WATER PUMP

- SHAFT, FRESH WATER PUMP

SHAFT ASSY.. 2.3.4,6VE3 (INCLUDES
BEARING)

- IMPELLER, FRESH WATER PUMP

IMPELLER, 2,3,4,6V53 (LH. ROTATION}
(WITH CERAMIC INSERT}
IMPELLER, 2,3,4,6V53 (R.H. ROTATION)
(WITH CERAMIC iNSERT)}

- SEAL, FRESH WATER PUMP
SEAL, 2,3,4,6V53

- PULLEY, FRESH WATER PUMP

# PULLEY, 2,3,4,6V53
+ PULLEY, 3,4-53

% PULLEY, 6V53

+ NOT SERVICED, FOR SERVICE USE
8920869 AND SD-270.

% NOT SERVICED, FOR SERVICE USE
8520869 AND 5D-273.

# NOT SERVICED, FOR SERVICE USE
5144503 AND SD-166.

* NOT SERVICED, FOR SERVICE USE
8920869 AND SD-268.

APRIL, 1981
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DETROIT DIESEL
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DETROIT DIESEL

..FIG ... NUMBER

18
1B

18
18
1B
1A

1AB
1A
18

2A
2A
2A
2A
2A
2A

2A
2A
2A
2A
2A
2A

2A

PART

5.1001 -

5.1000 FRESH WATER PUMP

PUMP ASSY. FRESH WATER

5109651 3 PUMP ASSY., 6V5E3 (L.H. ROTATION) (A

ENG) .......... i

5133867 J# PUMP ASSY., 6VE3 (L.H. ROTATION) (A

ENGL - v vveeeeeeeeeieaneans

5198194 3# PUMP ASSY, 8V53 (L.H. ROTATION) .. ..
5134191 # PUMP ASSY., 8Vv53 (R.H. ROTATION) ....
5135484 # PUMP ASSY., B8VS3 (LH. ROTATION} ....
51366506 # PUMP ASSY. 6V53 (L.H. ROTATION)

ALUMY .. e

5141747 # PUMP ASSY., 3-53 (L.H. ROTATION) .. ...
5142061 J PUMP ASSY,, 4.6V53 (R.H. ROTATION]) . . .
5121477 3 PUMP ASSY,, 2,3,4-53 (L.H. ROTATION) . .

5144717

PUMP ASSY., 3-53 (R.H. ROTATION) .....
# NOT SERVICED, SHOWN FOR
COMPONENT REFERENCE ONLY.

5.1030 - BODY., FRESH WATER PUMP

510956862 # BODY, 6V53 (LH. ROTATION) (A ENG.) ...
5133668 # BODY, 6V53 (L.H. ROTATION) ..........
5132498 # BODY, 8v53 (LH. ROTATION) ..........
5134190 # BODY, 8v53 (R.H. ROTATION) ..........
5136466 #BODY,6V53 (L.H. ROTATION} ..........
5136828  BODY, 6v53 (L.H. ROTATION) (ALUM.)

{INCLUDES 5136783 TUBE) .........

5142048 7 BODY, 3-53 (LH. ROTATION) .. .........
5142060 # BODY, 4,6V53 (RH. ROTATION) ...... ..

5144687
5119477
5121479
5145009
5115214
5119218
5197146

5.1031 -

5119283
5148436

5104293

BODY, 3-53 {R.H. ROTATION} .. .........
NIPPLE, 7/8° 0.0. X 5/8" L. ...........
NIPPLE, 1 1/8" Q.D. X 3 3/16" L. .......
PLUG, 1/8" PIPE(12.9550) ............
PLUG, 1/2° PIPE (12.96B0) . .. .....,, ..
PLUG, 7/8" CUP (5.1030) .. ...........
PLUG, 11/8"CUP . ... ... ..........
# NOT SERVICED, REFER TO
CONVERSION CHART AT BEGINNING
OF SECTION FOR REPLACEMENT PUMP
AND ITEMS THAT MAY BE REQUIRED
TO CONVERT TO NEW PUMP.

COVER, FRESH WATER PUMP

COVER, 2,3,4,8,8V53 ............... .

BOLT, 5/16*-18 X 374" (W/LW)
(12.8001) .. .......... . ... ... ...

BOLT, 5/16°-18X3/4" (W/LW)
{UNCOATED THD.) (12.9001) ........

APRIL, 1981
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. .FIG ... NUMBER

2A

2A

2A

2A
2A

2A

2A
2A

MPC

PART

6.1032 -

5119282

5.1060 -
904827

5.1110 -
51465663
5113800
5146562
5146354

5.1130 -
51309569

5.1214 -

5119486 ~»
5109687
5144503

ENGINES

5.1000 FRESH WATER PUMP

GASKET, FRESH WATER PUMP BODY
COVER

GASKET, 2,34,68v53 ..................

SHAFT, FRESH WATER PUMP

SHAFT ASSY., 2.3,4,6,8V53 (INCLUDES
BEARING)

IMPELLER, FRESH WATER PUMP

IMPELLER, 2,3,4,6V53 (LH. ROTATION)
(WITH CERAMIC INSERT)
IMPELLER, 6,8V53 (L.H. ROTATION)
{(WITH CERAMIC INSERT)
IMPELLER, 4,8,8V53 (R.H. ROTATION)
(WITH CERAMIC INSERT)
IMPELLER, 3.53 (R.H. ROTATION) (WITH

CERAMIC INSERT) . ...................

SEAL, FRESH WATER PUMP

SEAL, 2,3488VB3 ... ... ... ...........

PULLEY, FRESH WATER PUMP

PULLEY, 2,3,4,6,8V53 (SD-166) ...........

PULLEY, 6V53

* NOT SERVICED, FOR SERVICE USE
5144503 AND SD-168.

APRIL, 1981
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. Fl

2A
2A
2A
2A
2A

2A
2A

2A

2A
2A

DETROQIT

PART

G ... NUMBER ..

5.1001

DIESEL
5.1000 FRESH WATER PUMP

- PUMP ASSY. FRESH WATER

51368883 # PUMP ASSY. 6V53 (R.H. ROTATION)

51446856
5144886
5141891
5144500

5148442
5104392

5.1030 -

5136905
5144688
5144689
5144501
5141922
5104391
5145009
5119218
103174

5.1031

5136885
5119283
179816

5148438

5104293

(ALUMY ... e,
PUMP ASSY., 6V53 (L.H. ROTATION} .........
PUMP ASSY., 2,3,4-53 (R.H. ROTATION) .......
PUMP ASSY., BV53 (LH. ROTATION) .........

+ PUMP ASSY., 3-53 (L.H. ROTATION)}

(ALUM.) {(5104392) .....................
PUMP ASSY., 3,4-53 (RH. ROTATION} ........
PUMP ASSY, 3-63 (L.H. ROTATION) ..........
# NOT SERVICED: REFER TO

CONVERSION CHART AT BEGINNING

OF SECTION FOR REPLACEMENT PUMP

AND ITEMS THAT MAY BE REQUIRED

TO CONVERT TO NEW PUMP.

+ NOT SERVICED, USE PART NUMBER IN

PARENTHESES.

BODY, FRESH WATER PUMP

#FBODY, BVS3 ... ...
BODY, B8VB3 ........... ...,
BODY, 23483 ....... ... .. ... ...
+BODY, 353 ... ...
BODY ASSY., BVS3 (INCLUDES STUDS) .......
BODY ...
PLUG, 1/8” PIPE (12,9550} . ................
PLUG, 7/8" CUP [12.8850) .................
STUD, 5/167-18X24X1 3/8" {12.9117) .......
# NOT SERVICED: REFER TO
CONVERSION CHART AT BEGINNING
OF SECTION FOR REPLACEMENT PUMP
AND ITEMS THAT MAY BE REQUIRED
TO CONVERT TO NEW PUMP.

+ NOT SERVICED, USE 5104391.

- COVER, FRESH WATER PUMP

COVER, BVB3.............. ... ...........
COVER, 2,346V53 ... ....................
BOLT, 5/16"-18X3/4" (12.9001) ............
BOLT, 5/167-18 X 3/4" (W/LW)

(129001) . ...... . ... . i
BOLT, 5/16"-18 X 3/4" (W/LW)

(UNCOATED THD.) . .....................

5.1032 - GASKET, FRESH WATER PUMP BODY

5119282

COVER
GASKET, 2,3.4.6.8V63 ............. .......

5.1050 - SHAFT, FRESH WATER PUMP

904827
908142

SHAFT ASSY., 2.3,4,6V53 (INCLUDES

BEARING) ............................
SHAFT ASSY,, 3,4.53 (INCLUDES

BEARING) ............................

APRIL, 1981 PAGE C 1 OF 5.1000
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DETROIT DIESEL

WHG L.

2A
2A
2A
2A

2A

2A
2A

5.1060 - SHAFT ASSY., FRESH WATER PUMP

5140933

5.1070 -

964601
954212
5182146
274746
5178768
5.111
5146562
5146563
5146364
6113800

5140936

0 -

5.1130 -

5130969

5.1214 -

5136884
5144503
5134448
5162707
5109886
181396

-+

5.1000 FRESH WATER PUMP

{CONT'D)
SHAFT, BVE3 . ........ ... i

BEARING, FRESH WATER PUMP

BEARING, INNERBVE3 . ...................
BEARING, QUTERBVE3 ....................
SPACER, BEARING 8V53 (5.1060)
RING, BEARING RETAINING . ................
WASHER, BEARING RETAINING (5.6140)

IMPELLER, FRESH WATER PUMP

JMPELLER, 8V53 (WITH CERAMIC

N 0 T U
IMPELLER, 2,3,4-53 (WITH CERAMIC

E: 0 T
IMPELLER, 3,6V53 (WITH CERAMIC

INSERT) .. .ttt
IMPELLER, 8V63 (WITH CERAMIC

INSERT)

SEAL, FRESH WATER PUMP
SEAL, 2,3.4,6,8v53

PULLEY, FRESH WATER PUMP

PULLEY, BVB3 ........... ...,
PULLEY, 2,3,4,6V53
PULLEY, 8VB53 .......... ... 0 ccitvennnn..
KEY, 1/8"X5/B™ .. ... .. i iiiniii e
SPACER, PULLEY (12.6682) ................
BOLT, 7/16"-20X1 1/8” {12.9001)...........
+ OBSOLETE.
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DETROIT DIESEL ’ 53 MPC ENGINES
5.2000A  WATER OUTLET MANIFOLD AND/OR ELBOW

..................... TYPES .. ..o,
PART ] 7 8 9 9
CFIG.. . NUMBER ............ NAME AND DESCRIPTION ......... 7 o 0 8 1 5
8 7 8 8 9 9
9 2 5 7 3 8
5.2035 - ELBOW. WATER OUTLET
5100033  ELBOW, 3,4-53 {DOUBLE QUTLETS) .......... 1
3A 5128492  ELBOW, 6,8V53 (30 DEG. OFFSET TO
LEFTI(L BANK) . v vveee e eeeenens 1
18,3A 5128493  ELBOW, 6,8V53 (30 DEG. OFFSET TO
RIGHTI (R BANK) . . ..o ooooeeeeen e 1
5116081 ELBOW., 90 DEG. 2.3.4.6.8V83 .............. 1 1
1A 5126849  ELBOW, 90 DEG. 2.3.4-53 (OFFSET) .......... 1
1A 5125451 ELBOW, 90 DEG. 2.3.4-53 . ................. 1 1
1A $131321 ELBOW. 90 DEG. 2-83 . ... ... .0oounrnnnn. 1
1A,38 5121228 -+ FLANGE 2-63(13/4° L). ... ..ocouvrnnnnn. 1
14,38 5119120  FLANGE, 2,3,4-63(13/4" L)................ 1
1A38 5130033  FLANGE 4-53(13/4" L) .. ...ovvurnnnnnnns 111
5118409  FLANGE 2,3.468V53{2 1/2° L} ............ 1
5115214  PLUG, 1/4” PIPE {12.9550) .......... ....... 1
179839 BOLT, 3/8°-16X1° (129001} ............... 212 2
186819 BOLT, 3/8°-18X1 1/8° (12.9001) . ... ........ 2|22 2 4 2 2
186879 BOLT, 3/8°-16X1 1/4 (12.9001) .. ... ....... 4
179881 BOLT, 3/8°-16X3" (12.9001) ............... 2
103321 LOCKWASHER, 3/8° (12.9200) .. ............ 2l2)2|2){2|2]a]a]|2{2]2]2
+~ OBSOLETE.
5.2037 - GASKET, WATER OUTLET ELBOW
3A 5122437  GASKET. 4.88VB3 ....................... 2|2
3B 8121257  GASKET. 263 ..........0ooeuonnein, 1
5118092  GASKET. 2346.8V53 .................... 1 1171]1 1{11]1
3B 5108214  GASKET. 3,4-53 ..., 1
NOV.. 1979 PAGE 1 OF 5.2000A

COPYRIGHT 1979 GENERAL MOTORS CORPORATION



5 3 MPC ENGINES PETROIT DIESEL
5.2000A  WATER OUTLET MANIFOLD AND/OR ELBOW

..................... TYPES ...
PART 9 1 1 1 1 1
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 8 cf{1]|ol1joi1|1i1]7
g|0|0|2|0|6|0!l0|4]7
9 1 ] 8 -]
5.2035 - ELBOW, WATER OUTLET
18,3A 5128493 ELBOW, 6,8v53 (30 DEG. OFFSET TO
RIGHTY (R, BANK) .« oo oo oo eeeein e 1
51376831 % ELBOW, 3-53 (30 DEG. OFFSET TO
RIGHTI (ALUML - . oot eeeees s 1
3A 5139868  ELBOW, 3-53 (30 DEG, OFFSET) (ALUM,) ...... 1
1B,3A 5137780  ELBOW, 6V53 (52 DEG. OFFSET TO LEFT) ..... 1
18.3A 5109849 ELBOWk‘BO DEG. BVE3 [OFFSET) (R.
YT R 1
1A 5134777 ELBOW, 90 DEG. 23483 .................. 119
18,34 5135488 ELBL%‘#) 90 DEG. 4,8V%3 (OFFSET TO
................................ 1 1
18,3A 5136486 ELBOW, 90 DEG. 8V53 (OFFSET TO
L D 1
5128492 ELBOW. 6V53 (30 DEG. OFFSET TO LEFT)
L BANK) ... 1
a8 5188382  FLANGE, 3-53 (1 3/4”L}(5.3350) .. .......... 1
1A3B 51364B8 .+ FLANGE, 3-53(2 1/72°L)..vovvenvnnnrnnnns 1
5104288  SPACER, 6V53 (R BANK) .................. 1
114981 DRAINCOCK, 1/8" (12.9610) ............... 1
5116214  PLUG, 1/2" PIPE{12.9550) . ... ............. 1
186619 BOLT, 3/8-.16X1 1/8" (12.9001) . . .......... 1 11 2)2
186679 BOLT, 3/8°.18X1 1/4* (12.8001) ... ......... 2 2 4 2
186622 BOLT, 3/8--16 X 1 1/4” (12.900%) .......... 2
179846 BOLT, 3/8.16 X 1 3/4° (12.9001) . ......... 2
179850 BOLT, 3/8°.18X2 3/4° {12.9001) .. .......... 111
186277 BOLT, 3/8°-16 X 2 3/8” (12.9001) . ......... 2
A56637 BOLT, 3/8°-18X4" (12.9001) . ..........0v.. 2
114928 BOLT, 3/B-.16X4 1/4" (12.9001) ... ......... 2
103321 LOCKWASHER, 3/8" (12.9200) .. ... ......... 2{2(2]4l2l2|a4]2]2]|2
103341 WASHER, 3/8° (12.9190) .. ................ 2 2 4
+ OBSOLETE.
% NOT SERVICED; FOR SERVICE
REQUIREMENTS REWORK 5128493,
5.2037 - GASKET. WATER OUTLET ELBOW
3A 5122437 GASKET. 4.8,8V53 . ..., 2 2 113
5116092  GASKET, 2.34.6.8VB3 .................... 1 1 1
3A 5118242  GASKET, 6VS3 ..o oo, 1
3B 2206783  GASKET. 3-53(5.3360) ... ..........00vo... 1
NOV., 1879 PAGE 2 OF 5.2000A
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DETROIT DIESEL 5 3 MPC ENGINES
5.20008 THERMOSTAT

..................... TYPES ..o
PART 7 8 9 1 1 1
.FIG...NUMBER ... ......... NAME AND DESCRIPTION ......... 2 6 11|21 [2]14{3]|1
7 8 o|3f[2|6|3]|6]s
3 8 5 4 3 3
6.2060 - THERMOSTAT ASSY.
6AB 3041379  THERMOSTAT ASSY., 2,3,4,6V53 (170
DEG. OPENING TEMP) . ................. 1] 1 1
6AB 5143210  THERMOSTAT ASSY, 3,4,6,8V53 {170
DEG. OPENING TEMP) .. ................ 2 1] 1
3A6A 3038144  THERMOSTAT ASSY., 3-63 (170 DEG.
OPENING TEMP.) .. ... oeevveneianannns 1
6AB 5124872  THERMOSTAT ASSY,, 6,8V53 (170 DEG.
OPENING TEMP. W/BLEED HOLE} .. ........ 2
3A6B b5106240  THERMOSTAT ASSY., 6,8V53 (160 DEG.
OPENING TEMP.) . ...\ oveeenneinennn. 1] 1 1
6.2060 - SEAL, THERMOSTAT
6AB 5134269  SEAL 34,68V53 ........................ 2|2 1
6132166 SEAL, 6,8V53 ..., 1 1 1
6.2090 - HOUSING, THERMOSTAT
1A,38 6108088  HOUSING ASSY., 2, 3, 4-63 (INCLUDES
PLUGS IN5.2090) ...........coovnenn. 1 1
38 5121631 HOUSING, 263 . ........oovoeenennns 1
1B.3A 5128340  HOUSING, 6,8V53 (RIGHT BANK) ............ 1
1B,3A 5135913  HOUSING, 6V53 (LEFTBANK) ... ............ 1
6AB 5108962  HOUSING, 3,468V53 ..................... 2 1] 1
1A6A 51285670 +HOUSING, 453 . ...........cournnn. 1
1B,6B 5109630  HOUSING, 6,BV53 (L. BANK) ... ............. 1|1 1
3A 5133562  HOUSING, 353 (ALUM) ................... 1
B124776  BASE. 6,8V53 ... ...........0ciiiin, 2
68 5127997  ADAPTOR, 3, 4, 6, 8V53(5.3460) .. .......... 2 1] 1
103647 DRAINCOCK, 1/4" (12.9510) ............... 2 111
6145009  PLUG, 1/8” PIPE(12.9550) .. ............... AR AR| AR
6126237  PLUG, 1/4" PIPE(12.9550) ... .............. 211111
6145014  PLUG, 3/8" PIPE (12.9650) . ... ............. 2 3 22272
5136241 PLUG (580" DIA} (PLASTIC) (2.2001) . ........ 1
5116214  PLUG, 1/2" PIPE (12.9550} ... .............. 2 5|6 alal2a|2|2]2]|1
5138827  PLUG, .720" DIA. (PLASTIC) {2.2001) ......... 2
179839 BOLT, 3/8°-16X17 {12.9001) ............... 6 3|3
186619 BOLT, 3/8°-16X1 1/8” (12.9001) ............ 2| 4
188612 BOLT, 3/8"-16X1 3/8" {12.9001) ............ 10 5|5
1798486 BOLT, 3/8"-16X1 7/8" (12.9001) ............ 212 2
108608 BOLT, 3/8"-16X2 1/8” (12.9001) ............ 2 2 2
191249 BOLT, 3/8"-16X3 3/4" (12.9001) . ........... 2
9409914  BOLT, 3/8"-16X4 1/4” SELF LOCK
(12.8001) ... iieiit ., 2
450517 BOLT, 3/8"-16X4 3/4" (12.9001) ............ 2
103341 WASHER, 3/8" (12.9180) .................. 2|2 2
103321 LOCKWASHER, 3/8" (12.9200} .............. AR| 2 | AR| AR| AR] AR| AR| AR| AR| AR| AR| AR
MARCH, 1983 PAGE 1 OF 5.20008
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FG L.

3A.8,6A

3A
6B

68

3A5A
3A,5A
3A,5A

MPC

PART
NUMBER

6.2090

5.2092

51095649
179846
103341
103321
5116214

5.2003

5117786
5116242

5.2110
5116242

5124997
5128002

$119208

5.2120

5125868
51354686
5135713
5119426
5134343
114981
5145014
186618
179822
191249
103341
103320
103321

"ENGINES

5.20008 THERMOSTAT

HOUSING, THERMOSTAT
(CONT'D)

+ NOT SERVICED, USE 5108088,
5128473, 51194286, 2.5145014,
2-1866285, 2-103320, 5D-221.

ELBOW, THERMOSTAT HOUSING OUTLET

ELBOW, 88V53 ... ........ .. ... .. .cciu.ne
BOLT, 3/8"-16X1 7/8" (12.9001)
WASHER, 3/8" (12.9180) ..................
LOCKWASHER, 3/8" (12.9200)
PLUG, 1/2" PIPE (12.9550)

SEAL, THERMOSTAT HOUSING QUTLET
ELBOW

GASKET, THERMOSTAT HOUSING

GASKET, 2,3,4,6,8V53 (TO CYLINDER

HEAD) (1.2044) . .. ... iennnnnnns
GASKET, 6,8V63 (TOBASE) ................
GASKET, 3,.4,6,8V53 (HOUSING TQ

ADAPTOR) . ..o oottt eaeeeen,
GASKET, 3,4,6,8V53 (ADAPTOR TO

EXHAUST FLANGE) (6.1150)

COVER., THERMOSTAT HOUSING

COVER, 6,8V53 (1/8" PIPE TAP)
COVER, 6V53
COVER, BVB3 .. ........ ... ... .. ..cvienn.
FLANGE, 2,3.4,6V53
FLANGE, 3-53 .. ....... ... ... ...........
DRAINCOCK, 1/8” {12.9510)
PLUG, 3/8" PIPE(12.9550) .................
BOLT, 5/16"-18X5/8" (12.9001) ... .........
BOLT, 5/16".18X1 1/2”" (12.9001)
BOLT, 3/8"-16X3/4" (12.9001)
WASHER, 3/8" (129190} ..................
LOCKWASHER, 5/16" (12.9200)
LOCKWASHER, 3/8" {12.9200)

APRIL, 1981 PAGE
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5 3 MPC ENGINES DETROIT DIESEL
5.20008B THERMOSTAT

..................... TYPES .. ...
PART 7 8 -] 1 1 1
_.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 2 ] 11211211131
7 8 0l{3l2|e6i{3|86]|5
3 8 5 4 3 3
5.2122 - ELBOW, THERMOSTAT HOUSING COVER
OUTLET
5109680 TUBE, 6V53 (CROSSOVER) ................. 111
5.2124 - HOSE, THERMOSTAT HOUSING COVER
OUTLET ELBOW
5198778 # HOSE, 2" X 2" L. 6, 8V53 (3.1270) .......... 2|2
5112426 # HOSE, 1 1/8” X 1.88" L. 6, 8V53
[B.B1T5) ittt 1]
8920537 CLAMP, 1 9/16"-2 1/2" DIA. HOSE
(T2.9BB0) . ..ot 41 a
6186840 CLAMP, 1° DIA. HOSE (12.9680) ............ 2|2
#t STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.2130 - GASKET, THERMOSTAT HOUSING COVER
3AB 5128139 GASKET, 2,346VB3 ................ 0., 1 1
3A 5125024 GASKET, 8,8V53 .. ... ..., 1
3A 5133450 GASKET, 6,8VE3 ... ..o, 1] 1
5.2135 - TUBE, THERMOSTAT HOUSING VENT
5129867 # HOSE, #4 X 8" L. 3,4-53(7.4075) .......... 1
118748 CONNECTOR. 1/4* FL. TUBE 1/8” P.T.
(12.8380) ...ttt 1
444062 ELBOW, 1/8"-45 DEG. STREET (BRASS)
(12.8590) .. .. ... e, 1
5111277 FITTING (1/4"1.0D. HOSE X 7/16-20 FL.
TUBEJ(B.1017) .. .o eeeeneenns, 1
5113829 FITTING {1/4"1.D. HOSE X 1/8* P.T.
(31002) ... .. 1
#+ STD. LENGTH HOSE, CUT TO LENGTH
SHOWN,
MARCH, 1983 PAGE 3 OF 5.20008
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DETROIT DIESEL 5 3 MPC ENGINES
5.2000B THERMOSTAT

..................... TYPES .. oioe v iaeeann,
PART 1 1 1 1 2 2 2
LFIG .. NUMBER ............ NAME AND DESCRIPTION ......... 6l1i6|1ie|1]|7|1]7|2]|7|2]|9]2
4|6|9|eje|6|2|9|1|7|6|8|0]9
7 2 7 1 4 9 7
5.2060 - THERMOSTAT ASSY.
NPN THERMOSTAT {CUSTOMER FURNISHED) ...... 1
3A6B 5106240  THERMOSTAT ASSY.. 6,8V53 {165 DEG.
OPENING TEMP. .. ..ot enner e 1 1 2
6AB 5143210  THERMOSTAT ASSY., 3,4,6,8V53 (170
DEG. OPENING TEMP} . ... .............. 2 1 2
5124872  THERMOSTAT ASSY., 6V53 (170 DEG.
OPENING TEMP . . .o ovoeeee e 2
3B,6A 30377657  THERMOSTAT ASSY., 4-53 {180 DEG.
OPENING TEMP ... .......venrnn... 1] 11
6102978  THERMOSTAT ASSY., 6V53 (180 DEG.
OPENING TEMP) . ... ovners e, 2
8921348  THERMOSTAT ASSY., 6V53 (170 DEG.
OPENING TEMP) . .. ...\, 2
6.2060 - SEAL. THERMOSTAT
6AB 5134269  SEAL 34,68VE3 ........................ 2 1 2 2|21t2
6132165  SEAL 6BVE3 . ................... ..., 1 1 2
5.2090 - HOUSING, THERMOSTAT
6AB 5108962  HOUSING, 3,4,68V53 ..................... 7
1B,6B 5109630  HOUSING, 6,8V563 (L. BANK) . ............... 1 1
5128340  HOUSING, VB3 .........ooooooonnn. 1 1 1
1A,6A 5137368 + HOUSING, 3-53 .. ... ... oo, 1
1,68 5141637 HOUSING, 8VE3 (ALUMY . . ..., 1
1B,6B 5135638  HOUSING, 6V53 (L. BANK) ................. 1
6135913  HOUSING, 6V53 ...............o.ovvvono. 1 1]l2]1
18,68 6136949  HOUSING, 6V63 (R. BANK) ................. 1
1B,6B 5140174  HOUSING, 4-53 .. .. ..., 1 1
5103205 HOUSING, 353 .. .....ooovennnnnnni, 1
5108088  HOUSING, 3,4,8V53 ..................... 1
5124776  BASE.6,8V63 .. ... ... 2 2 2|22
5127987  ADAPTOR, 3,4,68V63 ........... ... . ... .. 1
103647 DRAINCOCK, 1/4" (12.9670) ............... 1
118753 ELBOW, 1/4*X1/8" P.T. 90 DEG.
(12.9480) . ........o.oureenrninn. 1
118754 ELBOW, 5/16"-90 DEG. FLARED TUBE
{(12.8380) ... .. ... . ... 1
5113322  CONNECTOR, 1/4* HOSE 1/2*-20
(2B215) 1
119932 BUSHING, 3/8” X 1/8” RED {12.9570}........ 1
120401 ELBOW, 1/4-90 DEG. STREET (12.9480) ... ... 1
5100105 NIPPLE, 7/8" X 3.60" . .............oovv. .. 1 1
5163473  CLIP, 1/2° (4.6040) ... ......... ... .. .. 1
5145009 PLUG, 1/8" PIPE (12.9550} . ... ............. AR
5121182  PLUG, 1/4" PIPE{2.4015) . . ... ... ... ..... 20111
5136241 PLUG (580" DIA) (PLASTIC) (2.2001) . . .. .. ... 1
5136240  PLUG (42" DIA)(2.2001) . ............ .. ... 1
5146014  PLUG, 3/8" PIPE (12.9550) . ... ............. 3 111312243
5173333 PLUG, 3/8" PIPE (12.95660) . ................ 2
51156214  PLUG, 1/2* PIPE (12.9850} ... ... ... ....... s|2]3|a3a|3|2|s|3|2]|s8]|4a]|s
5138827 PLUG (720" DIA) (PLASTIC) (2.2001) ......... 2
5173334  PLUG, 1/2” PIPE (12.9550} . ......... ....... 2
179839 BOLT, 3/8*-16X17 (12.9001) ... ........... 3
186679 BOLT, 3/B"-16X1 1/4” (12.9001) . ... ... ... 2
186619 BOLT, 3/8"-16X1 1/8" {12.8001) . ........... 4 4 4144
186622 BOLT, 3/B"-16 X 1 1/4" {12.9001) .......... 2 2
186612 BOLT, 3/8°-16X1 3/8* (12.9001) .. ....... ... 1 .
5157244  BOLT, 3/8"-16 X 1 3/4" (4.4190) . ... ........ 2
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5 3

.FIG ..

3AB

3A
3AB

3AB
3A

3A.5A
3A.5A
3A.5A

. NUMBER

MPC

PART

5.2090 -

179846
108608
191249
450617
138243
103341
103321

5.2092 -

5109549
179846
103341
103321
5115214

5.2093 -

5116242

5.2110 .
5116242

5124997
65128002

5119208
5190023

6.2120

5125868
5135466
5141638
5119428
114981
186618
191249
186288
103341
103320
103321

6.2122 -

5139715
5109680

ENGINES

5.20008 THERMOSTAT

HOUSING, THERMOSTAT
(CONT'D)

BOLT, 3/8"-16X1 7/8" (12.9001)
BOLT, 3/8°-16X2 1/8" (12.9001)
BOLT, 3/8"-16X3 3/4" (12.8001)
BOLT, 3/8"-16X4 3/4" {12.8001)
SCREW, 3/8"-16X1 7/8" (12.8027)
WASHER, 3/8” (12.8190)
LOCKWASHER, 3/8" (12.9200) . ... ..........
+ OBSOLETE.

ELBOW. THERMOSTAT HOUSING OUTLET

ELBOW,6,8V63 ..........................
BOLT, 3/8"-16X1 7/8" (12.9001)
WASHER, 3/8" (12,8190} ..................
LOCKWASHER, 3/8" (12.9200)
PLUG, 1/2" PIPE (12,9550)

SEAL, THERMOSTAT HOUSING OUTLET
ELBOW

GASKET, 4,6.8VE3 (1.2044)

GASKET, THERMOSTAT HOUSING

GASKET, 2,3,4,6,8V53 (TO CYLINDER

HEAD) (1.2044) . ... ... .....ccccuuu...
GASKET, 6.8VS3 (TOBASE) ................
GASKET, 3,4,6,8V53 (HOUSING TO

ADAPTOR) . .ot e e e
GASKET, 3,4,6,8V53 (ADAPTOR TO

EXHAUST FLANGE) {6.1150)
GASKET, 8V53

- COVER, THERMOSTAT HOUSING

COVER, 6,8V53 (1/8" PIPE TAF}
COVER, 6Vb53
COVER, BVS3 . .............coiiinaan.t,
FLANGE,L 2,346V53 _.....................
DRAINCOCK, 1/87{12.8510) ...............
BOLT, 6/16"-18X5/8" (12.8001)
BOLT, 3/8"-16X3/4" (12,9001} .............
BOLT, 3/8"-16X4 1/2" {12.9001)
WASHER, 3/8" (128190} ..................
LOCKWASHER, 5/16" (12.9200}
LOCKWASHER, 3/8" (12.9200)

ELBOW, THERMOSTAT HOUSING COVER
QUTLET

TUBE, 8v53 (CROSSOVER) {5.2160)
TUBE, 6v53 (CROSSOVER) (5.2180)

NOV., 1981 PAGE
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DETROIT DIESEL 5 3 MPC ENGINES
5.20008 THERMOSTAT

..................... TYPES .. ... ...
PART 1 1 1 1 2 2 2
. FIG ... NUMBER ... ......... NAME AND DESCRIPTION ......... 5|1|68|1|6]1]|7}1|7|2]7|2]9
4|(5|9|6|(6|6|2|9]3|7]|6|8|0a]|9
7 2 7 1 4 9
5.2124 - HOSE, THERMOSTAT HOUSING COVER
OUTLET ELBOW
5199778 #MOSE 2" X 2" L.{3.1270).................. 2 2 2
5112428 # HOSE, 1 1/8" X 1.88” L. 6, BV53
{48178} ... ... .. 1 1
8920537 CLAMP, 1 7/167-2 1/2" DIA. HOSE
(12.8880) . ............ ... .o, 4 4 4
5186840 CLAMP, 1" DIA, HOSE (12.9660} ............ 2 2
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.2130 - GASKET. THERMOSTAT HOUSING COVER
3AB 5128139 GASKET, 2346VE3 ,..................... 1 1
JA 5125024 GASKET. 6,8vB3 ... ... .................. 1 1 111]1
3A 5133450 GASKET. 6BVS3 .. . ...................... 1 1
3A 5175989 GASKET. 8VB3 . ......... ... ... ... ... .., 1
5.2135 - TUBE, THERMOSTAT HOUSING VENT
5129867 #HOSE, 1/4" X9 1/2" L. 4.53 {7.4075) ........ 1
5129867 # HOSE, /4" X 10 1/2" 6V.53 (7.4075) ....... 1
5111277 FITTING, 1/4 |.D. HOSE X 7/16 -20 FL.
TUBE (B.1O17) ... ... ..... ... v 1
5189292 FITTING, 1/4° |.D. HOSE X 1/47-18 FL.
TUBE(B.7100) ........................ 1
§113629 FITTING, 1/4 L.D. HOSE X 1/8 P.T.
(3.1002) .. ... .. e 1
# STANDARD LENGTH HOSE, CUT TO
LENGTH SHOWN.
APFRIL, 1981 PAGE 6 OF 5.20008
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5 3

LFIG ..

3A,6B

1B,6B

3AB

3A.5A

. NUMBER

MPC

PART

ENGINES

5.2000B THERMOSTAT

5.2060 - THERMOSTAT ASSY.

51068240

5.2060
61321656

5.2090

5108630
5115214
5136241
5138827
179846
103341
103341
103321

5.2092
6109549
51165214
179846

103341
103321

5.2093
5116242

5.2110
5116242

5.2120

51356713
5145014
191249
114981
103341
103321

5.2122

5109680

THERMOSTAT ASSY., 6V53 {165 DEG.
OPENING TEMP) . . oo eee e

SEAL. THERMOSTAT
SEAL BBVE3 . ... ... ... ... e

HOUSING, THERMOSTAT

HOUSING, 6,8V53 (L. BANK) .. ..............
PLUG, 1/2" PIPE (129660} . ................
PLUG CAP, .58* (PLASTIC) (2.2001) ... .......
PLUG CAP, .72" (PLASTIC) (2.2001) ..........
BOLT, 3/8--16X1 7/8" (12.9001)} ............
WASHER, 3/8” (12.9190) ... ...
WASHER, 3/8" {12.9190) ..................
LOCKWASHER, 3/87 {12.9200) ..............

ELBOW, THERMOSTAT HOUSING OUTLET

ELBOW,68VB3 ... ............... ...t
PLUG, 1/2° PIPE{12.9550) .................
BOLT, 3/8"-16X1 7/8" {129001) .. .. ........
WASHER, 3/8“ (12.9190) ..................
LOCKWASHER, 3/8" (12.9190)..............

SEAL, THERMOSTAT HOUSING OUTLET
ELBOW

GASKET, 4,68v53(1.2044) ................

GASKET, THERMOSTAT HOUSING

GASKET, 2,3,4,6,8V53 (TO CYLINDER
HEAD) (1.2044) . ..........ccouvivnnn...

COVER, THERMOSTAT HOUSING

COVER, B6VE3 . ... . .......................
PLUG, 3/8"-18 PIPE {12.9550) ..............
BOLT, 3/8"-16X3 3/4" {12.9001) ............
DRAINCOCK, 1/8”(12.9510) ...............
WASHER, 3/87 (129190} ..................
LOCKWASHER, 3/8" {12.9200)

- ELBOW, THERMOSTAT HOUSING COVER

OUTLET
TUBE, 6V53 (CROSSOVER) (5.2160) ..........

MARCH, 1983 PAGE
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DETROIT DIESEL 53 MPC ENGINES
§.2000B THERMOSTAT o

PART ' 3
.FIG ... NUMBER ..... ....... NAME AND DESCRIFTION ......... 0

5.2124 . HOSE, THERMOSTAT HOUSING COVER
OUTLET ELBOW

8921827 # HOSE, 2"°X2° L. (653330).............c..... 2
5104839  HOSE, 1 1/8°X1.88" (5.2165) .............. 1
8920637  CLAMP, 1 7/16°-2 1/2" DIA. HOSE
(12.9660) ...........cocvvnennnennn... 4
5186840  CLAMP, 1" DIA. HOSE {12.9660} ............ 2
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.

5.2130 - GASKET., THERMOSTAT HOUSING COVER
6117788 GASKET, 6v53

APRIL, 1981 PAGE 8 OF 5.2000B
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DETROIT DIESEL § 3 MPC ENGINES
5.2000C WATER BY-PASS TUBE '

..................... TYPES . ... ...
PART 1 1 1 1 1 1
LFIG .. . NUMBER ............ NAME AND DESCRIPTION ......... 311|3]|]1]4jt1]5]|1{6]1]86]1
oO|3|a|3|6|4]0|6|]4|8]|7]6
3 9 7 3 e 8
5.21680 - TUBE. WATER BY-PASS
1A 5119479 TUBE. 23,453 ......... .. iiienninennn 1
1A 5123632 TUBE. 2-83 .. ...... ... ... ... 1
1A 5121420 TUBE 2.3483 ... ......... . i 1
3A 5122563 TUBE. 3,4-53 .. ........ .. e 1
1A 5124774 TUBE. 283 ... .. . i 1
1A 5123163 TUBE. 3483 ... .. ... . 1
1A B125168 TUBE, 283 ... ... .. vt 1
5127993 @ TUBE, 8VBI (CROSSOVER) ................. 1
‘ 5146083 TUSBE, 6V§3 (CROSSOVER} ................. 1
1B 5124882 TUBE. 6VBI(TOPUMP} . ................... 1
1A 5109049 TUBE, 483 . ........ ... ..., .. ... ., 1
1A 5128699 + TUBE 4563 ............... ... ... 1
1A 5128698 -+ TUBE, 453 ... ... ................. ... .. 1
128003 BUSHING, 1X3/4" RED. {12.9570) .......... 11111
5181801 ELBOW, 3, 4.63 (374" PIPE X 1* HOSE)
B.2161) ...t i i 1 21 1]
5122864 ELBOW, 3.4.53 {1° HOSE) (5.2095) .......... 1 1
5t282682 ELBOW, 4, 6V53 (1 PIPE X 1 1/4"
HOSE) . ... ... .. ..iiiieiiin i, 2
5127969 -+ TEE (THERMOSTAT HSG. TQPUMPY ... ....... 1
1A 5119425 FLANGE, 2,3.4-83(4.1510) ................. 13- (1] t11]1
1B 5125887 FLANGE. VB3 ..................ocuvun.. 3
65124946 FLANGE, 3,4-63 .......................... 1 1
5184301 SEAL RING, 2.3,4-53 (44060} .. ............. 1 111111
5125150 SEALRING. 8VS3 ........................ 3
188625 BOLT. 5/16"-18X7/8" (12.9001) ............ 2 214122 6|2
179822 BOLT, 5/16°-18X1 1/2" (12.8Q001) ........... 2
103320 LOCKWASHER, 5/16" {12.89200} ............ AR AR|AR| AR| AR} AR AR| AR
* FIG. 1J OF 1.0000.
@ NOT SERVICED; CONVERT TQ TYPE
183 WATER BY-PASS TUBE AND TYPE
195 QR 198 WATER CONNECTIONS.
+ OBSOLETE. ’
5.21686 - HOSE. WATER BY-PASS TUBE
1A 5169721 # HOSE 7/871.0D. X 1.74" L. 2, 3, 4.53
BBOTO) ........cciiiii i 11211 111]1
1A 5118149 # HOSE 171D, X 2.50" L {(4.1642) ............ . 2 1 2|1
1A 5118149 HF HOSE 171.0. X 2" L. 4-53(4.1642) ..., ...... 111
18 5112425 # HOSE, 1 1/871.D. X 1.88" L. 6V53
48178) ... .. .. 1
6A 6120022 # HOSE 1 1/4" 1.D. X 2.26" L 4, 6V53
48010y ... ... .. ... . 4
1A.8 5186840 CLAMP, 1* DIA, HOSE {(12,.2660) ............ 4 412 2|44 4
18 2337379 CLAMP, 1 1/18° QIA, HOSE {12.96€60) ........ 8
1A 111609 CLAMP, 1 3/16" DIA. HOSE {12.9660} ........ 2 2 2
NOV,, 1978 PAGE 1 OF §.2000C
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. .FIG

1A

6A8
8A

3 MPC

PART
... NUMBER

5.2185 -

272885

5.2170 .

6118387
5128139

5.2190

5124227
5177001
179837
179838
103321

ENGINES

- 5.2000C WATER BY-PASS TUBE

HOSE, WATER BY-PASS TUBE
{CONT'D)

CLAMP, 1 1/4" DIA. HOSE (12.9680) . ........

3# STO. LENGTH HOSE, CUT TO LENGTH
SHOWN.

GASKET, WATER BY-PASS TUBE

GASKET, 3.4,6VvE3 (1.1070}
GASKET, 2-63

- CLIP, WATER BY.PASS TUBE

CLIP. 13/32° DIA, (5.2188)
CLIP, 7/8" DIA. (B.3BOY) .. .................
BOLT, 3/87-16X3/4" (12.9001)
BOLT, 3/87-16X7/8" {12.9001)
LOCKWASHER, 3/8" (12,9200)

NOV., 187¢ PAGE
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OETROIT DIESEL 5 3 MPC ENGINES
5.2000C WATER BY-PASS TUBE

..................... TYPES ...,
PART 1 1 1 1 2
CFIG .. .NUMBER ............ NAME AND DESCRIPTION ......... 7(1]z72l1]|8|1|8lr]8f{210
117|7|8|2|8|s|8|7l0(1
4 1 3 8 0
5.2160 - TUBE. WATER BY-PASS
. 6146063  TUBE, BV53 (CROSSOVER) .. ............... 1
1A 5109049  TUBE 453 ...........ouriinenn.. e 1
1A 5129016 4+ TUBE 253 . ......oviireinaiaaaannn.. 1
1A 5100126 +TUBE 2-63 ......vvvreivnneninennnn.. 1
1A S108213 + TUBE 3,463 ...t 1
1A 5119478 + TUBE 23483 ... ... vurrrnnnnnnnnn.. 1
1A E108944  TUBE 3,483 ..........ccnmmeumnnnnnnin . 1
18 E1096B9 + TUBE, BV53 ... . ...\, 1
1A 5108680 + TUBE 453 ...........c00uuiiinnnnnnn.. 1
1A 5136502  TUBE, 2,3,453{(UPPER) .................... 1
1A 5109412 -+ TUBE, 6V53 (CROSSOVER) ................. 1
1A 5108706 + TUBE, BVS3 (TOPUMP) .................... 1
5128262  ELBOW, 4, 6V53 (1° PIPE X 1 1/4"
HOSE) « oottt ettt e aeaens 2 2
5108833 ELBOW, V53 {1 1/8" PIPE X 1 1/8°
HOSE} .\ oot e 1
1A 5119426 FLANGE, 2,3,4-53 (4.1510) ...........0ouuu. 11 1] 1 1] 1
18 5125867 FLANGE, 6V53 .. .. ..., 3 3
1A 5108953 + FLANGE, 4,6V53 ... ... ................... 1 1
5184301 SEAL RING, 2.3,4-53 (4.4060) ............... 1411 1] 1 1] 1
5125150 SEALRING, 6V53 . ........ovivvnnnnni, 3 3
179816 BOLT, 5/16°-18X3/4" (12.9001) ............ 2
186625 BOLT, 5/16*-18X7/8° (12.9001) ............ 2f2 2|2 8 2|8
106327 BOLT, 5/16°-18X1 3/8* (12.9001)........... 2 2
103320 LOCKWASHER, 5/16" {12.9200) ............ AR| AR AR|AR|AR{AR|AR|AR|AR| AR
120376 NUT, 5/16%18 (12.9120) ... ............... 2
* FIG. 1J OF 1.0000.
+ OBSOLETE.
5.21656 - HOSE, WATER BY.PASS TUBE
1A 5169721 4 HOSE, 7/8” ID. X 1.74" L 2, 3, 4-53
(A.8010) ..ot e 112 1]1 111
1B 5112425 3 HOSE 1 1/8" 1.D. X 1.88" L. 6V-53
(AB17S) ..o 1 1
5120022 # HOSE, 1 174" I.D. X 8 1/2* L. 6V53
(B.8010) ..o 1
5120022 # HOSE, 1 1/4" 1D. X 11" L. 6VE3
BBOIOY © oo 1
6A 5120022 # HOSE 1 1/4- 1.D. X 2.26" L. 4, 6VE3
[8.8010) ... ... 2
5111832 NIPPLE, 1" PIPEX 1 1/4 HOSE .............. 1
1A8 5186840  CLAMP, 1 DIA. HOSE (12.9660) ............ 2 2
1A.B 2337379 CLAMP, 1 1/16" DIA. HOSE {(12.9660) . ....... 4 4
1A 111609 CLAMP, 1 3/16* DIA, HOSE {12.9660) . . ... ... 2]2|4|2}2 212
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.2170 - GASKET, WATER BY-PASS TUBE
6AB 65116357 GASKET, 3,4,6V53 (11070} ................ 1 1
68 5125024  GASKET, 6V5B3 ..............ooooeuni. 1
APRIL, 1981 PAGE 3 OF 5.2000C
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§3 MPC ENGINES DETROIT DIESEL
5.2000C WATER BY.PASS TUBE

..................... TYPES . ... ...
PART 1 1 1 1 2
LG L. NUMBER . L NAME AND DESCRIPTION ......... 7]/]1(7|1|8|1(8B]1]|8 Q
1{7|7)18|2]8|56|8|7]0/]1
4 1 3 8
5.2190 - CLIP, WATER BY-PASS TUBE
51566684 CLIP{8ASTO} . ... ... ... . e, 1
5175706 SPACER, 13/3271.D. X 1" L. (3.1240} ........ 1
186290 BOLT, 3/87-16X6" {12.900%) . .............. 1
NOV., 1979 PAGE 4 OF 5.2000C
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53 MPC ENGINES DETROIT DIESEL.
5.2000C WATER BY-PASS TUBE o

..................... TYPES.. ................. ...,
PART 2 2 2 2
FIG L. NUMBER ... ......... NAME AND DESCRIPTION ........, olz2|1|2{2|2|3|2|2 4|2
8|0]2]1 3|9|4|114]|4]4
7 6 4] 7
5.21680 - TUBE, WATER BY-PASS
1A 5132568 =*TUBE 353 ........... ... .o, 1
1A 513286689 *TUBE 383 ............................. 1
1B 5109680 TUBE, 6v53 (CROSSOVER) ................. 1
5132797 TUBE, 8VS3 (CROSSOVER) ................. 1
1B 5124882 TUBE, 8VS3(TOPUMP) . ................... 1
18 5135358 * TUBE, 6,8VS3 (LEFTBANK) ................. 1
18 §136369 * TUBE, 6.8VEB3 (RIGHT BANK) .. .............. 1
1A 5136414 TUBE, 3.4-53 ... ... .. ... ... 1
1A 5130209 TUBE, 3. 4-53(LOWER)..................... 1 1
1A 5136499 TUBE 234583 .. .. .......... ... ......... 1 1
1A 5102906 TUBE, 4-B3 (DEV. L. 12187 ................ 1
1B 5148053 TUBE, 8,8v53 (TO THERMOSTAT
HOUSING) .........oo i i, 1 1
1B 5109659 *=TUBE, 68V53 ........................... 1 1
1A 5136602 TUBE 4-83 ... .. ... ... 1
128003 BUSHING, 1"X3/4" RED. (129570} .......... 111
5181801 ELBOW, 3/4" PIPE X 1" HOSE (5.2181) ....... 111
1B 51265867 FLANGE, 6.8v53 .. ....................... 3 3 3
1B 51194256 FLANGE, 2,3,4-63 (41510} ................. 111 1 1
5125150 SEALRING, 68VS3 ....................... 3 3 3
5184301 SEALRING, 2,3,453 ...................... T 1 1 1
186625 BOLT. 6/16°-18X7/8" {12.9001) .........,.. 6 212 2|6 2(68
106327 BOLT. 5/16"-18X1 3/8" (129001 ........... 2
103320 LOCKWASHER, 5/16" (12.9200} ............ AR{AR|{AR|AR{AR|AR|AR|AR| AR
* OBSOLETE

65.2165 - HOSE, WATER BY-PASS TUBE

1A 5169721 # HOSE, 7/8" 1.D. X 1.74" . 2, 3, 4.53 '
{4.8010) ... ... 11122
5A 5118149 # HOSE, 1 1.D. X 2.50" L. 3-53 (4.1642) ....... 1|1
5A 5118149 # HOSE 17 1.0. X 2° L. 3-53 (4.1642) ...... .. .. 1]
58 8112425 # HOSE, 1 1/8" |.D. X 1.88" L. 6, 8V53
(A.8175) .. 11 1 1
5AB 5120022 #HOSE, 1 1/4" 1.D. X 2.76" L. 4, 6, 8V53
(4.8010) ...t 4
18 5199778 # HOSE, 2* 1.D. X 2" L. 6V53 (3.1270) ......... 2
5111832  NIPPLE, 1" PIPEX 1 1/4" HOSE ..... ...... .. 4
1AB 5186840  CLAMP, 1" DIA. HOSE (12.9660) ........ . ... alal2]a2 2 2
1AB 2337379 CLAMP, 1 1/4* DIA. HOSE (12.9660) ......... 8
1A 111809 CLAMP, 1 3/16* DIA, HOSE {12.9660} .. ... ... 2|2 4fa
1B 8920537 CLAMP, 1 9/16-2 1/2" DIA. HOSE ..... ..... 4
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
i
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DETROIT DIESEL 5 3 MPC
5.2000C WATER BY-PASS TUBE

..................... TYPES .. ...
PART 2 2 2 2 2
LFIG .. NUMBER ... ... ... NAME AND DESCRIPTION ......... 5 5|2|6 6l2|9 9
2|5 8 6|98 9|6
1 8
5.2160 - TUBE, WATER BY-PASS
iB 5124882 TUBE, BVE3(TOPUMP) . ................... 1 1
1A 5136414 TUBE, 34863 ............ ... ... vt _ 1
1A 5136499 TUBE, 23483 .......... ... .. ... ... ..., 1
1B 5146063 TUBE, €,8Vv53 (TO THERMOSTAT
HOUSING) ....... ... ... v, 1 1
1A 5136784 TUBE, 3-63(UPPER) ....................... 1
1A 5119479 TUBE, 283 ... ... . . e, 1
1A 5138760 + TUBE 453 .......... ... ineiin... 111
1A 5140183 TUBE, 453 ............... ... .. L, 1
1A 5130209 TUBE, 2-53(LOWER) ... ................... 1
1A 5136596 TUBE, 283 ...... ... ... .. 1
1A 5141971 TUBE BVE3 .......... .. ... i 1
1B 5125887 FLANGE, 6.8v53 . ........................ 3 3
1B 5119425 FLANGE, 2,3,4-63 (4.1510) ................. 111 1]1]1
5125160 SEALRING, 6,8v83 ... ..................... 3 3
5184301 SEALRING, 2,34-63 ...................... 1] 1 111
5144702 CONNECTOR (5.2165) ..................... 1
5142549 PLUG, 374" PIPE (12,8550} . ................ 1
186625 BOLT, 5/167-18X7/8" (12.9001) ............ 212|8 <] 21292
454908 BOLT, 3/8"-16X1 1/2" (12.9001) ............ 4
103341 WASHER, 3787 (129190} .................. 4
103320 LOCKWASHER, 5/16" (12.8200) ............ AR} AR| AR AR AR|AR| AR
103321 LOCKWASHER, 3/87 (129200).............. 4
+ OBSOLETE.
5.2165 - HOSE, WATER BY-PASS TUBE
1A 5169721 # HOSE, 7/8" 1.0. X 1.74" L. 2, 3-4.53
(4.8Q10} ... ... ... ... 2 212111
1A 51689721 # HOSE, 7/8” .D. X 2 1/2° L, 3-53
(48010} ....... .. e 1
5B 5112428 3# HOSE, 1 1/8" i.D. X 1.88" L. 6, 8Vv53
(4.B178) .. ..., 1 1
S5A.B 5120022 # HOSE, 1 +/4" 1.D. X 2.76" L. 4, 6, 8v53
(4.8010) .......... .. ... ..o, 4| 4
5111832 NIPPLE, 1" PIPE X 1 1/4" HOSE . ..........., 4| 4
1AB 5186840 CLAMP, 1* DIA. HOSE (129660} ............ 2 2 2 2
1A,B 2337379 CLAMP, 1 1/4" DIA, HOSE (12,9660} ......... 8|8
1A 111810 CLAMP, 1 1/4" DIA, HOSE (12.9660} . ... ... .. 4 4| 416
# STD. LENGTH, HOSE CUT TO LENGTH
SHOWN.
5.2170 - GASKET, WATER BY-PASS TUBE
5141972 GASKET, 8V53 . ......................... 1
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. .Ft

3A
1A
BA
6A
1A
1A

1A
6A
6A
1A

1A
3A
1A
5A
5A
BA

1A

3A
SA
1A
3A

1A

1A

6A

6A

1A
GA

6A
64

DETROIT

PART

G ... NUMBER ..

5.2160

65133664
6108944
5122563
5109049
5125168
5136696
5123163
5128699
5138584
5138760
65128698
6136414
5102906
6140183
5119425
5124946
5108953
5181801
5122564
5128262
5144512
5144702
5184301
128003

5142649
1866286

106327

179822

103320

5.2165
5169721

5118149
5118149
51124256

5120022

5111832
5188840
2337379
5106130
5144702
51425489

5.2170

51163567
65128139

DIESEL
5.2000C WATER BY-PASS TUBE

- TUBE. WATER BY-PASS

TUBE, 363 ...ttt
TUBE, 353 .. ..ot
TUBE, 3563 ..o
TUBE, 463 . ...oouiiiniiii i,
TUBE, 253 ...
TUBE. 253 oo
TUBE. 3.4-53 .. ...ovieieeeeieeeinnanns.
STUBE 483 ...vuvriniiai i
+TUBE 463 .......ouiiinin i,
+TUBE 453 .. ...t
+TUBE 483 .. ...,
TUBE, 453 .....ovuiiiiini
TUBE, 3,453 .......coovininnnnnnnnnnn,
TUBE 453 .......ooviiiini,
FLANGE, 2,3,4-53 (4.1510) .................
FLANGE, 353 .. ........ooo'oiinnnis
+FLANGE. 463 .. ... ... i,
ELBOW, 3/4* PIPE X 1° HOSE (5.2161) .......
ELBOW, 17 HOSE (5.2095) .................
ELBOW, 1" PIPEX 1 1/4* HOSE .. ...........
CONNECTOR (5.2030) .....................
CONNECTOR (4.2165) .....................
SEAL RING {4.4060) ......................
BUSHING, 1°X3/4° RED. (12.9570) ... .......
PLUG, 3/4” PIPE (12.9550) . ................
BOLT, 5/167-18X7/8" (12.9001} ............
BOLT, 5/167-18X1 3/8” (12.8001)...........
BOLT, 5/16"-18X1 1/2” (12,9001} ...........
LOCKWASHER, 5/16" {12.9200) ............
+ OBSOLETE.

- HOSE. WATER BY-PASS TUBE

# HOSE, 7/8* 1D. X 1.74" L. 2, 3, 453
(A.8010) ..ottt

# HOSE, 17 1.D. X 2.50" L. 3, 4.53 (4.1642} .....
# HOSE, 1 1/8° 1.D. X 1.88" L. 3, 6V53
8.BO10) ... ...t
# HOSE. 1 1/4” |.D. X 2.26" L. 4-53
(1642) .. ... .. ..
NIPPLE, 1 PIPEX 1 1/4 HOSE .. .............
CLAMP, 1" DIA. HOSE (12.9660) ............
CLAMP, 1 1/4* DIA. HOSE (12.9660) .........
+ CLAMP, 1* HOSE (4.8178)
CONNECTORR(5.2165) ... ..............0..
PLUG, 3/4"-14 PIPE (12.9550) ..............
# STD. LENGTH HOSE; CUT TO LENGTH
SHOWN,
+ OPTIONAL.

- GASKET, WATER BY-PASS TUBE

GASKET, 3,4-63 {1.1070)
GASKET, 2-63

NOV., 1981 PAGE
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53 MPC ENGINES DETROIT DIESEL
5.2000C WATER BY-PASS TUBE N

..................... TYPES . ...
. PART 3 3 3 3 3

RGO NUMBER ... ... NAME AND DESCRIPTION ......... o|3|1({3[2 3|3|4(3|4(3]!4]|3

o|r|9|2|1|2{a[3|0|4]|l3]|a[B|4

8 8 2 4 6

5.2190 - CLIP, WATER BY-PASS TUBE

5177001 CLIP{B.38O) . ..... ... . i 1
179837 BOLT, 3/8"-16X3/4" (128001) ............. 1
103321 LOCKWASHER, 3/8" {12.9200).............. 1
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..FIG ... NUMBER

6A
1A
1A

1A

1A
BA

1A

1A

3A
3A

1A

6A

BA

DETROIT

PART

5.2160

NPN
5138684
51460863
5148282
5145230
5136784
51465565
5130982
5130209
5104391
5109680
51365368
5135359
5119426
51256867
5122564
5128262
144116
5144612
5144702
5184301
5126150
5111832
5142549
186625
186618
103320

5.2165
5169721

5169721
5118149
51124256

5120022

5120022
5104839
8921827
5111832

DIESEL
5.2000C WATER BYPASS TUBE

- TUBE, WATER BYPASS

TUBE (CUSTOMER FURNISHED) .............

% TUBE, 4-63 ... .........0coiiiiiin,
TUBE, 6V53 (CROSSOVER) .. ...............
TUBE, 3483 .. ..ot
TUBE, VB3 . ... oo
TUBE, 353 (UPPER) .. .........ovvnnnnn..
TUBE, 353 (LOWER) ...............covvvo.
TUBE, 3.483 (UPPER) .....................
TUBE, 3,4-63 (LOWER) . .. .. ................
TUBE, BVE3 ., ... ...
TUBE, 6V53 (CROSSOVER) .................

% TUBE, BB3 (LB} ..oovvvereennnennnnnnn,

% TUBE, 853 (RB} ........o0ooovvenn.
FLANGE, 2,3,453 (4.1510) .................
FLANGE, 363 ... ..........cooieunnnnii,
ELBOW, 1* HOSE (5.2095) .................
ELBOW, 1" HOSE .............cooovvoini.
ELBOW, 1" X 45 DEG. (12.9590) ............
CONNECTOR (5.2030) ... ........cocovuvon.
CONNECTOR (5.2165) ... ..................
SEAL RING (4.4060) ......................
SEALRING . ... ..ooveenniiia
NIPPLE, 1* PIPE X 1 1/4" HOSE (5.2165) . ... ..
PLUG, 3/4” PIPE {(12.9550) . ................
BOLT, 5/16”-18X7/8" (12.8001) ...... ... ...
BOLT 5/16*-18X5/8" (12.9001)
LOCKWASHER, 5/16" (12.9200)
% OBSOLETE.

- HOSE, WATER BYPASS TUBE

# HOSE, 7/8* 1.0. X 1.74" L. 2, 3, 4.53
(@.8010) ... ..
# HOSE, 7/8" 1.D. X 2.50" L. 3.53 (4.8010) . .....
# HOSE, 1" 1D. X 2.50" L. 3, 4-53 (4.1642) ... ..
3# HOSE, 1 1/8" 1.D. X 1.88* L. 3, 6V53
(A.8010) .. ... ..
# HOSE. 1 1/4* |.D. X 2.26" L. 4-53
BO10) ... .
# HOSE, 1 1/4" 1D. X 1.74" L (4.8010)
HOSE, 1 1/8" 1.D.X1.88" L. 6V53)
HOSE, 2" ID.X2°L. (5.3330) ................
NIPPLE. 1* PIPE X 1 1/4" HOSE

MARCH, 1983 PAGE
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TYPES
3
613
0|7

o
1

1
1
3
1

1

3
111
6
AR
t

AR

ENG
3
3|8
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2
1
1
1
1
1
1
2
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1
1
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4
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211
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1
1
3
2
2
1
3
2
6
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5 3 MPC ENGINES DETROIT DIESEL
65.2000C WATER BYPASS TUBE

..................... TYPES ... ...,
PART 3 3 3 3 3 4
..FIG ... NUMBER ............ NAME AND DESCRIPTION ........, 4|3|s5|3|5|3|e]3|8|3|8{3]0
g8la|1|6|a|s|O[7|1|8)7][9
9 2 ] 0 2 ‘9
5.2166 - HOSE, WATER BYPASS TUBE
{CONT'D}
1A 5186840  CLAMP, 1 1/2* DIA. HOSE (12.9660) ......... 2|2 4 4 a2
6A 2337379  CLAMP, 1 1/4" DIA. HOSE (12.9660} ......... 4|4 8 2 2|4
8920537  CLAMP, 2” DIA. HOSE (12.9660) ............ 4
5144702  CONNECTOR, 3/4” PIPE -88" HOSE .......... 1
5142649  PLUG, 3/4"-14 PIPE(2.4015) ............... 1 1
# STD. LENGTH HOSE, CUT TO LENGTH
SHOWN.
5.2180 - CLIP, WATER BYPASS TUBE
5177001  CLIP(8.3801)...........oovvenrnnnnnn.. 1
179837 BOLT, 3/8*-16X3/4" (12.9001) ............. 1
103321 LOCKWASHER, 3/8° {12.9200) .. ............ 1
MARCH, 1983 PAGE 10 OF 5.2000C

COPYRIGHT 1983 GENERAL MQTORS CORPORATION



DETROIT DIVESEL 53 MPC ENGINES
5.3000A RADIATOR

HHH

PART 5 6 6 7 7 7
.FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 7 2 8 0 8 8
5 8 s 7 7 7
8 4 9 2 7 9
5.3001 - RADIATOR ASSY.
A RADIATOR ASSY. INCLUDES ITEMS IN
5.3001, 5.3100, 5.3120 AND 5.3130.
5119284  RADIATORASSY. 2-53 .................... 1 1 1|1
5119023  RADIATOR ASSY. 3.4.53 ... ............... 1 1 1
5122879  RADIATOR ASSY. 483 .................... 1
3183153  RADIATOR ASSY. 483 .................... 1
5128001 = RADIATOR ASSY. 2.3-53 . ................. 1 1 1
5196826  TUBE RADIATOR INLET 263 ......... ... ... 1 1 141
5196624  ADAPTOR, 1/4" PIPE THD. RADIATOR
FLANGE . ... .ovetes et 1 1 1] 1
103847 DRAINCOCK, 1/4° (12,9510} ............... 11 1 1 NEREREEE
5121182  PLUG, 1/4° PIPE (2.4015) .................. 1 1 1 1
9426177  SCREW. #10-16X3/8° RD. HD.
(12.9065) .. .. ..o, 6 6 8! 86
188625 BOLT, 5/16°-18X7/8° (12.900%) ............ 8
179837 BOLT, 3/8°-16X3/4" {12.9001) ............. 2 2
1798239 BOLT, 3/8°-16X1° (12.9001) ............... 1 1
179848 BOLT, 3/8"-16X2 1/4” (12.9001) ... ... . ..... 1 1
181360 BOLT, 3/8"-24X3/4" (12.9001) ............. 8 8 sls 8
120393 WASHER, 5/16° {(12.8190) ................. 8
103320 LOCKWASHER, 5/16” (12.9200) ............ : 8
103321 LOCKWASHER, 3/8" (12.9200}.............. 8 glae|8!s 4 8
= ALSO INCLUDES FAN GUARD IN
5.40008.
5.3015 - SHELL ASSY. RADIATOR
5123403  SHELLASSY, 2-83 ....................... 1 11
6136963  SHELL ASSY. 483 ...........0vvr 00 1 1
5122598 * SHELL ASSY. 3,4-63 ... ... ... ... ... .. ..., 1
5139347  SUPPORT, RADIATOR SHELL 253 (C
ENGINE) . . ..oover e 1 1
51256891 SUPPORT, RADIATOR SHELL 253 (A g
ENGINE) . ... oo eneeee e 1
5126065  SUPPORT, RADIATOR SHELL 3.4-53
{UPPERNBLOWER SIDE) (A ENGINE) .. ... ... 1 1
5126084  SUPPORT, RADIATOR SHELL 3,453
(UPPERWEXHAUST SIDE) (A ENGINE} . . . ... .. 1 1
5126066  SUPPORT, RADIATOR SHELL 3,4-53
(UPPERYBLOWER SIDE) (C ENGINE) ........ 1 1
5131200  SUPPORT, RADIATOR SHELL 3,4.53
(UPPERHEXHAUST SIDE) (C ENGINE} . . ... ... 1 1
51260682  SUPPORT, RADIATOR SHELL 3,4-53
(LOWERNEXHAUST SIDE) . ............... 1 1
5126061  SUPPORT, RADIATOR SHELL 3.4-53
(LOWERYBLOWER SIDE} ... .............. 1 1
5127989  SUPPORT, RADIATOR MOUNTING 253 ... .. .. 1 1
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& 3 MPC ENGINES : DETROIT DIESEL
B.3000A RADIATOR

..................... TYPES . .. ......... ... ......
PART 5 -] 7 7 7
FIG...NUMBER ............ NAME AND DESCRIPTION ......... 7 2 8 0 6 8
5 8 8 7 7 7
8 4 9 2 7 9
5.3015 - SHELL ASSY.. RADIATOR
(CONT'D}
§125783 * SUPPORT. RADIATOR SHELL 3,4-53 .......... 1
51881687 SHIM(O31) . ... .. e, AR AR
443803 BOLT, 1/47-20X3/4" (128001} ............. 9 2{2{¢%
186847 BOLT, 1/47-20X17{12.9001) .. ............. 1
181360 BOLT, 3/87-24X3/4" (12.89001) ............. 6 6
179838 BOLT, 3/87-18X7/8" (12.9001} ............. 1 1
186622 BOLT. 3/87-168X1 1/4” (129001} .. .......... 1 111
181380 BOLT, 3/87-24X3/47 (12.9001) ............. 8|1 1 818[1
186627 BOLT, 3/8°-24X1° (12,9001 ............... 2 2
181433 BOLT, 1/27-20X1 3/47 {12.9001) . ........... 4 4
5167615 WASHER, BEVEL (11.1073) . .. ........ .. ... 4 4
120392 WASHER, 1/47 (129180} .................. 2 272
106281 WASHER, 1/47 (12,9190} .................. 1 1
103341 WASHER, 3/8” (129190} .. ................ 6
103319 LOCKWASHER, 1/4" {12.9200).............. 21 212|111
103321 LOCKWASHER, 3/8" (12.9200).............. 9 |AR AR 3]9|AR
103323 LOCKWASHER, 1/27 {12.9200).............. 4 4
120375 NUT, 1/4°-20(12.9120) ................... 211 212 |11
1026836 NUT, 3/8°-18 (12.9120) ................... 112 11112
117049 NUT, 3/8°-24 (12.8120) ................... 8 9 8|8
122781 NUT, 1/2°-20 (12.9120) ................... 4
# FIG. 10D OF 1.0000.
* OBSOLETE.
5.3100 - NECK ASSY. RADIATOR FILLER
5196807 MECK, 2-83 . ...... ... ... . i, 1 1 111
5.3120 - CAP. RADIATOR FILLER
850802 CAP,24,8VE3 .. ... ....... .. ... it 1 171 1]t
5197822 CAP, 2,34-53 .. ... .. .. e tlr] 1] 1 1 1
5.3130 - GASKET, RADIATOR FILLER CAP
850827 GASKET, 2.46VB3 ....................... 1 ti 1] 1
5.3260 - SPACER, RADIATOR MOUNTING
5130179 SPACER, 3/47X.40°X.18~ 2.53 (12,5023) .. ... 1
5.3260 - BRACKET, RADIATOR MOUNTING
5127988 +~SUPPORT, 2-53 . ................c.cuovnn. 2
5177469 SPACER, 2-53 . ..............ccc0uiiinn. 1 1
181435 BOLT, 1/27.20X2" (12.8001) ............... 2 2
+ OBSOLETE.
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DETROIT DIESEL 5 3 MPC ENGINES
5.3000A RADIATOR

i

..................... TYPES . ... e
PART 8 8 a8 1 1
LG L. NUMBER ... L.l NAME AND DESCRIPTION ......... 0 2 4 9 0j1]0
a 8 8 2(0j0]3
1 3 8 4 1
$.3001 - RADIATOR ASSY.
A RADIATOR ASSY. INCLUDES ITEMS IN
5.3001, 5.3100, 5.3120 AND 5.3130.
5119023 RADIATOR ASSY.,, 3,483 .................. 1 1 }
5122879 RADIATOR ASSY.. 4563 .................... 1 111
5128001 = RADIATOR ASSY.. 2,363 .................. 1
3144548 RADIATOR ASSY..8V53 ................... 111 1
3147851 RADIATOR ASSY.,8V83 ................... 1
103647 DRAINCOCK, 1/4°{12.9510} ............... 111111111 1
5121182 PLUG, 1/4" PIPE({24018) . .........ccovunen 1111 (1)1
188825 BOLT, 5/16°-18X7/8" (12,9001 ............| 8 ]
186629 BOLT, 5/16°-18X17 {(12.8001) .............. 10110 10
179837 BOLT, 3/8"-16X3/47 (12,9001} ............. 2
179839 BOLT. 3/8"-18X17(12.8001) ............... 1
1798438 BOLT, 3/8°-16X2 1/4* (129001} ... ......... 1
1813680 BOLT, 3/8”-24X3/4” (12,8001} ............. ] g8 8
120383 WASHER, 57167 (12.9190) ................. 10]10 10
120393 WASHER, 11/32" X 11/168" {12.9180) ....... 4 4
103320 LOCKWASHER, 5/16" {(12.9200) ............ 8 8 10|10 10
103321 LOCKWASHER, 3/8° (12.9200).............. 8 8184 8
= ALS0 INCLUDES FAN GUARD IN
5.40008.
5.3015 . SHELL ASSY. RADIATOR
5136563 SHELLASSY. 4583 ....................... 111111
5122598 = SHELL ASSY., 3,4-53 1
5122418 @ SHELL ASSY, 6VE3 1
5140852 SHELL ASSY., 6V53 1 1
51280686 SUPPORT, RADIATOR SHELL 3,4-53
(UPPERKBLOWER SIDE) (A ENGINE} ........ 1 1
5128064 SUPPORT, RADIATOR SHELL 3,4-83
(UPPEANEXHAUST SIDE) (A ENGINE} . .. .. ... 1 1
5126046 SUPPORT, RADIATOR SHELL 3.4-53
(UPPERKBLOWER SIDE) (C ENGINE) ........ 111
5131200 SUPPORT, RADIATOR SHELL 3,4-53
(UPPERHEXHAUST SIDE) (C ENGINE) ... ..... 111
5126062 SUPPORT, RADIATOR SHELL 3,4-53
(LOWERKEXHAUST SIDE) ................ 1111}
5126081 SUPPQRT, RADIATDR SHELL 3.4-53 -
(LOWERYBLOWER SIDE) . ................ 111111
5127989 SUPPORT, RADIATOR MOUNTING 2-53 ... ... 1
5125763 SUPPORT, RADIATOR SHELL 3.4-53 .......... 1
5188167 SHIM(O3T) ......... . e AR
443603 80LT, 1/47.20X3/4~ (12.8001} ............. ]
186647 BOLT, 1/47-.20X1" (129001} ............... i
179816 BOLT, 3/18"-18X3/4" (1293001} . ........... 4 4714) 4
181380 BOLT, 3/8%-24X3/4" (129001} ............. 6| 6186
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DETROIT DIESEL 53 MPC ENGINES
5.3000A RADIATOR

...................... TYPES ... ... .
PART 8 8 8 1 1
FIG L. NUMBER............. NAME AND DESCRIPTION .......... 0 2 4 9 o;1]0
8 8 a8 9/0|0]|3
1 3 ) 4 1
5.3015 - SHELL ASSY. RADIATOR (CONT'D)
179838 BOLT, 3/8"-16X7/8" {12.8001) .............. 1
181360 BOLT, 3/87-24X3/4" (12.900%1) .............. 1
186627 BOLT, 3/8"-24X1" {12.8001) ................ 212122} 2
181433 BOLT, 1/27-20X1 3/4" {12.8001) ............ 4
51676156 WASHER, BEVEL (11.1073) ................. 4
106261 WASHER, 5/16" (12.9190) ................. 11
103341 WASHER, 3/8" (129190} .................. 6| 6|66
103319 LOCKWASHER, 1/4" (129200} .............. 1
103321 LOCKWASHER, 3/8” (129200} .............. P11 11|11 ]AR
103323 LOCKWASHER, 1/2" {12.9200} .............. 4
120375 NUT, 1/4"-20(12.8120) ........ ... .. ... ... 11
102635 NUT, 3/87-16 (12.9120) ........ ... ......... 2
117049 NUT, 3/87-24 (12.9120) .................... 99|99
1227861 NUT, 1/2*20(12.9120) .................... 4
3 FIG. 10D OF 1.0000.
@ NOT SERVICED. FOR REPLACEMENT
USE §140952 SHELL AND 5187679
CAP.
* QBSOLETE.
5.3120 - CAP, RADIATOR FILLER
850802 CAP,2,46V53 .. . ... ..... .. ... .. .. ... .. 1
5197822 CAP, 23,453 ... .. ... .. ... t11p1]11)11]1 1
5197679 CAP ASSY.,BVB3 ...... ... ... ... ... ... ... 1 1
5.3161 - COVER, RADIATOR FILLER CAP
5195080 COVER AND HINGE ASSY. 6V63 ............ 1
5.3160 - PIPE, RADIATOR OVERFLOW
5124238 HOSE, 3/8" 1.D.X50" L. (CUT L. 8}
(1.7060) ... ... ... ... 111 1
5.3260 - BRACKET, RADIATOR MOUNTING
5127988 + SUPPORT, 283 ........................... 2
5177469 SPACER, 253 (7.1688) .................... 1
181435 BOLT, 1/27-20X2" {12.9001) ................ 2
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DETROIT DIESEL 53 MPC ENGINES

5.3000A  RADIATOR

..................... TYPES ... ... e
PART 8 8 8 8 1 1
-GFIG .. NUMBER ..., ... NAME AND DESCRIPTION ......... o 2 4 9 o|1]0
8 8 8 9/010|3
1 3 - 4 1
5.3260 - BRACKET, RADIATOR MOUNTING
(CONT'D)
+ OBSOLETE
5.3268 - NAME PLATE (RADIATOR)
5174098 PLATE, NAMEBVE3 . ... ................... 2
5144861 DECAL, 346VE3 ... ... . .......... ... 2{2]2 2 2
162991 SCREW, 1/4°-14 X 1/2" TAP (12,9068} . ...... 12
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